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MISCELLANEQUS COVERS (1) ‘ 73— R (1 1

Ref, Parts ‘ Amt,
B Description & A Req,
L1 3lo0p12 Top Cover= * * ¢ v o ¢ « » + s » B T S 1
) 110045 Screw(M4-0, 7X12) - + « - - e IEERT e s e e (]
3 3100013 Top Cover Gasket =+ « + »r = = « « ER Ny Fr e o« v v 0 1
4 0068011 0il Sight Window +» = = « - « « « AANVGERB . o o - -0 0 0
5 0020759 Top Cover Seal Plug: « = « « « -« Eho—gEs oo s - 1
6 390063 Brand Name Plate(76.5) - » » + » xR R P PP 1
7 3100010 Head Cover = » » » « o+ » » Ay R e 1
8 3100011 Head Cover Gaskat - » = - » » + ~y Ry Bye o 0]
9 0093884 Head Cover Seal Plug - + - » « - B « ¢+ 0 o v v v v 1]
10 390072 “VC” Emblem« « « « ¢+ o ¢ ¢ o o =2 6 P N 1
i1 3100040 Side Cover Hinge « + » o + » = « b —vw e - - - i
12 3100041 Side Cover Hinge Gasket - - - - - b1l DA e Y FASVE N |
13 110048 Screw(M4-0, 7X10)+ » = « » = = - I I oy
14 3100042 Side Cover Hinge Pin - - - - - - BRI APy o d
15 160000 Screw(M3-0.5%3) + « - « - - - . IERT e o v e v v v v v 1
16 3100043 Side Cover = « » « = =« s ¢ = s BB T8 — e« o s 0 a0 1-
¥ 3100044 Side Cover Gasket - » - = « « « -« MBS B Aoy - 0]
18 000924 Seal Plug(Rubber} « « « « - « « - BERE(TA) e v v e e e 1
19 3110160 Cloth Plate« « v « o o v ¢ v v = e I 1
20 110041 Screw(Md~0.7X8) + ¢+« o v o . EFT w0 e 4
21 0094201 Cover Latch Spring » + « ¢+« » HA—T o FINR e o a e 1
22 116012 Serew(Md-0, TX8) -« ¢ o+ v - EERG e vvr v e 1
23 3100046 Side Cover Hook+ + = = « « + « « (B Fa Gl RV SRR 1
24 300101 Conical Spring Washer=« » « + » HARART 9 e 00 0 v v 0]
25 170002 Screw(M4-0,7X5) « + « » « « - . IERT « v o v v e e e 1
26 3106004 0il Reservoir-« - - - - e e s R e s e e e i
i 3100005 0il Reservoir Gasket -« » - - + - HWEF Ry F e oo 0w 1
28 4020143 Magnet = = = ¢+ = o o v o 0 R A 1
29 (020144 Magnet Holder- » = = + « « + « St AN =R |
30 110013 Screw(M4-0.7X8) + ¢« » ¢ o v 0. IERY s rv oo n e e s e 1
k| 0020137 Drain Hole Seal» » « = ¢ = o« bis:E7 el Sl R |
32 005075 Screw(3/B-24%8) - « - « . - . TRV - - - e reonl
33 4109403 Model Plate(See the below) - « « BISUHR (FHhBW) - -+ - - - 1
34 000726 Rivet » « o + « -‘-‘ ------- _u:?(ﬁ- C A
85 3110150 Machine Frame Unit « « « « « « « T—bLy FEE) e+ - - - 1
36 120016 Screw(M8-1,2520) « « « « « « - B NI 4
37 340000 Machine Frame Supporting Bar - S PR+ + = + + 4+ 4
38 3110185 Supplementary Cloth Plate+ - - + Z A7 L —hiBBhiR - + » - 1
39 006233 Screw(M3~0,5%5) » » o v - o s IEFRY e oo v v 2

() BFURREECOBRREES (VRS THFEES 2RmbET I,
Note - Order for Model Plate must be accompanied by moedel designation(ineluding
symbols of gauge and devices). '




MISCELLANEQUS COVERS(2) ol 2 2

Ref, Parts : Amt,
Na No Dgscription C i A Req,
41 . 3110072 Edge Guide Chip« = « < » « « » ~FERFvF 0 o v« 0 v 00 ]
42 004182 Serew(3/39-56X2.5) ¢ ¢+ ¢ ¢ 0 v cLEFT e o0 v e e w e ]
43 000005 Washer = = * = ¢ + + » DRI Toid e oo ann ol
44 110008 Screw(Md-0.7X5.4) + - « « -« - IS I I
45 3110108 Fabric Guide Holder« = « « « « - THARE « v o0 s v 01
46 000538 Washer = = » = = « « ¢ v 00 Todridg s s o v v v v v 0 g
47 110009 Screw(M4-0.7X8) -+« v m v e v ERT e o v s e 0w 0
48 3110115 Fabric Guide - = = » « « « « e AR e e e e
49 000535 Washer « + + « ¢« o« o - - R e A L I IR I
50 000644 Spring Washer: = » « « ¢+ v « + ¢ RFVUF T oirp s -« o o9
51 004358 Screw(9/64-40X5.6) « + » « - « - ERT v v e e e ey
52 3110109 Fabric Guide(Right) - « « - « « « HEAFE - - see ]
53 110043 Screw(MA-0,TX1I4) « « « « « « « ERT - v v v . .9
54 9100265 SPACET = = = s e s e e ale T
55 306629 Seal Plr.lg- P 'E-'E% ..... P T 1
56 160007 Seraw(MB-1XEB) + + v v« v o @ BEED e 0 v v e e e e e 1
57 390067 Brand Name Plate(106) « » « « - - @g3K- - - - - R |

58 390068 Brand Name Plate{92) - - - - - - £ RIS |

% Ref. No. 1 to 40 »+--« See the preceding page.




MISCELLANEQUS THREAD EYELETS RIEEE 3
Ref. Parts Amt,
_Na Na Description N 2 Req,,
1 0093863 Thread Tension Spring Cap- + - « BHEFAHXF ¥ v (L)« - -3
2 (090814 Needle Thread Tension Spring « « $FRFBF/1FH « » » + « = « 9
3 0090847 Looper Thread Tensien Spring - <~ A— UHREHFF < -« » - & 1
4 0890071 Thread Tension Spring Retainer - HFFFEF* w7 (F) « -3
5 000177 Felt + » o # ¢ = « v s s s o s« o, 7 S 3
6 0031111 Tengion Disc + + ¢ ¢ = = ¢ = SRWFM . » + v - - s e . 6
1 003835 Tension Post <« + » « « « - « - . REFFHE -+ v v e e e 3
H] 0090812 Tension Post Ferrule - - - « - - HREFEREL - - o 3
9 3160075 Tension Disc Separator - = » - - HAEAR - - e e e e e 1
6 0080856 Temsion Disc Eyelet - = « « » HETFMAE - - -+ v ¢ - - 3
11 0090807 Thread Lead-in Guide - - - » - - FATERE - - - - - 3
12 3100074 Tension Post Support - - - - - - BETH - v v e e e 1
13 110013 Screw(M4-0,7x8) « - « =« » v ERY v e e 5
14 (093556 Looper Thread Eyelet(Long) Yt At R 1
15 3100088 Supplementary Tension Spring « « /PPF LR+ = ¢« = 0 v v - 1
16 3100085 Supplementary Tension Disc(Lower) /NGRF-ML(TF) = = « + ¢+ - - 1
17 3100034 Supplementary Tension Disc(Upper) iE-FH (L) » « = + « + « - 1
18 170004 Serew(M3-0,5X9,6) - - - + - . - JERT s v v e v e e 1
19 3100076 Tension Disc Guide = = = + + + « ARFLT AR -« 0« = - e 1
20 110191 Serew(M3-0.5X3) » ¢+ o 4 4 0 BRI s ¢ v e v e i s s )
21 3100083 Looper Thread Guard- » - - - - - A=l —F s s s s o s 1
22 3100082 Looper Thread Eyelet(Center) - - A—r 3 ()« - - - - + 1
23 110100 Serew(M3—0,5X68) ¢ + + o v o o o BRI e e o 0 -, P
24 0020118 Thread Eyelet Pipe{Short) - « - - HESALFE) + «+ v v - - - 1
25 0093528 Thread Eyelet Pipe Stay« - « « - BEALTETZ o o oo o 1
26 300532 Washer + +« ¢ « « o v & s e e e e 9:\}\“/4? .......... 1
27 004353 Screw(9/64-40XT) + « « « -+ + - - ERP v oo 1
0063104 Thread Guide Plate = « = « = = » BBPML ¢ v e 1
29 3100382 SP Device, Complete Set+ « « « » SPEEIE(RH) « » = =+ = v o 4 i
30 3100381 SP Container + » + + v+ « + « » SPHFUZ o v e e e e |
31 310039 0il Wick + « « « = ¢ = v v = v - W (EATmm) « - ¢ - - - - 1
32 0093517 SP Felt Stay = « = = » « ¢ = o SPZm/VhFET+ v 0 0 00 1
33 0093526 Felt » + s v s 0 S s e e e SPT=h e s e e e e e e 1
34 0033521 Needle Thread Eyelet - - « - - - 1 231 A NI 1
35 005431 Screw(1/8-44%3) - « - -+ - R | 2
36 000538 Fasher » » « o 0 o 0 v v 0 v v Dodrd«nos v e oie o 1
31 110009 Scrow(Ma=0,7xB8) = + = « o + = RP v v v 3
38 000651 Guide Pip« + ¢« = = = = - v -+ HAFE - o000 0 vv s 1
39 0090068 Needle Thread Guide+ - - + « - - BRTh o e 1
A0 =+ v+ 4 ¢ v e e e a e e e e e e e e e e e e e e e e e e a e
41 3100440 Needle Thread Take-up Guard« - - #FHEIM—F - « « « + 1
42 130003 Screw(M4-0.7x4,8) « « « « - - - ERP oo 1.
43 3100087 Needle Thread Retainer Support - /bEFH < « « ¢ ¢« = = =« 1
44 0036175 Thread Retainer Disc Support « - /NGHFHE - » = » =« ¢« ¢ « 1
45 0032425 Necdle Thread Retainer Disce « «/PEFIL+ « » ¢ = « « « - - 1
46 0032426 Needle Thread Retainer Spring- ~/NgRF/AF - » v v v 0 o o - 1
47 001093 Screw(1/8-44%2.8) « « « » « - X




MISCELEANEOUS BUSHINGS & EYE GUARD . Ty S BINT 45— FEEE 4

Ref. Parts Amt,
Nao Na Description & e Req,
I 3100106 Needle Bar Bushing(Upper) - - » «@#HEF vtz (b)) -+ - « & 1
2 3100107 " Needle Bar Bushing(Lower) - » « +$HEF v (F) - -« « + 1
3 3100099 Presser Bar Bushing- - - « « + HoFwta - - oo 1
4 0030381 01 Seal =+ e v v v 0 & u v e FANT e o e Pl
5 0063548 Seal Plugs « » + + o « = « « = 3 o S 1
5 0094604 Seal Plug» » = » = = + = =« « - B e e e e 1
T
L
9 3100108 Foot Lifter Lever Bushing - + « « HcigrFo o » + - . & 1
10 0093201 Needle Thread Take-up Bushing{(Front) ¢FR#Vil~7 v = (B - 1
11 2100098 Needle Thread Take—up Bushing (Rear) S VB~ oo o (88) « - 1
1 3100090 Lower Shaft Bushing(Left) - « - « TS v (®E - - + + - - 1
13 3100091 Lower Shaft Bushing(Right) - < » FHF v ta(E) - « - - - - 1
14 3100094 Feed Bar Shaft Bushing(Left) - +#FEVEIF v ia(E)+ « - 1
15 3100095 Feed Bar Shaft Bushing(Right) - - BV M S v () - + + + 1
16 3100096 Feed Bar Lift Shaft Bushing(Left})BE UV LFHAT v o (&) - -1
17 3100097 Feed Bar Lift Shaft Bushing(Right) 3V EF@#~T v =) - - 1
18 3100006 Seal Pluge o = =« » o o 2 v s & e 9
19 3100092 Looper Driving Shaft Bushing(Front)— -~ v+ = (§ « - - 1
20 3100093 Looper Driving Shaft Bushing(Rear) A— 7 o= ()« - -1
21 3100105 Adjusting Screw Bushing- - - - - RIRVFMERY T vz - -1
29 3200251 Eye Guard, Complete Set« - « - - TAHT—FG) -+« =« 1
23 3101200 Safety Plate Support - - « « « -« ET—ZF 4 FEAE 1
24 009784 Screw(MB-1X130) « = « « » « - - . IERT e v o ve e v w0 2
25 3200252 Safety Plate = « = « « = « s 4 4 T—7F L —k e o .. 1
26 001230 Screw(3/32-56X3.8). ¢+ « « + o . IERT e o v v v o v e 2
27 0060175 Safety Plate Holder» « « » « « « Tt—7F 4 — b ERAY - -]
28 006004 Screw(11/64-40%8%,7) - - » « « - R e v v e e e o 1
29 000010 Conical Spring Washer- - + - « IMARFT e s o0 oo o 1
a0 000547 WasheT * + o ¢ = = « « = « « o« R S S 1

31 000334 Nut » « = ¢ o ¢ o v o v &4 2 = W -j‘\y ]\ B r e e e 4 e e e e 1




MAIN SHAFT DRIVING MECHANISK Thilss 5

Ref, Parts Amt,
No Ha Description & 4 Req.
1 31006130 Pulley + « = « ¢« v o o v o v o & b | 1
2 160005 Screw(M6-1x8) - « + « + . . .. IERT e e e e e e 4
3 160007 Screw(Mb-1%x6) + + « « » - « o HEE I R 6
4 0093089 Ball Bearing(Right) - + « « - - BT Y P ) v« -1
5 3100128 Main Shaft Sprocket(Lower) « « « A LRF—Y(F) - - + « « « 1
6 2093090 Ball Bearing(Middle) - ="+ « « « s F P () « - - .+ |
7 3100132 Lower Shaft(Right) « - - - - . . I 1% I R I
8 3100122 0il Pump Driving Worm=- - « « + « P e L 1
9 3100127 Counterweight (Small) « « - - . . NI wATT A f‘(ll‘) SRR |
1¢ 1100069 Screw(Ma-0,7X8) « - « « ¢« S ERT - .00 L e D
11 3100123 Ball Bearing(Reft) + ¢ « « -« - F—ART Y () - -« ]
12 3100121 Lower Crankshaft » - « - « « « T Tz e o0 o a 1
13 160004 Screw(MB-1x4.8) - - » « « - . HES 3 A SRS 9
14 001107 Rell Pin « = « v ¢ v v o o v o (= I | 72 L U 3
15 330001 Seal Plug+ « » = o ¢ ¢ o « = & . FEEE . o v 0 v e e e . RS |
16 3100120 Lower Shaft(Left) « = - + + + « - TR - - e ee s 1
17 000397 0F1 WiCk = = » « = = ¢ o v v« P s
18 000304 01l Wick = » » « « S Bk e o . .. e i e ]
19 000739 Seal Piug ----------- . ‘E—Tg ------ . 4. m % s e a I
20 3100126 Collar(i4x321x5, 5mm) ------ HTF—r v o0 v 0000t 1
21 160000 Screw(M3-0.5%3) « - - - - - FLERT e e e e p
22 3100125 Looper Thread Take—up- - - - + » TABEFHL - -+« - RIS |
23 150000 Serew(M5-0,8X4) « « « « - ¢ .. B S IR TR
24 3100263 Supporting Plate » ¢ « « « + o AAREERAH - 0. - - 1
25 110002 Screw(M3-0,6X5) « » « o o4 v IR e v v o i ow v o 3
26 000463 Laced Wirg « « » -« « « -« . %-—»(%%#Hﬁﬁﬂ:)- SRS
27 3100264 Thread Take-up Eyelet(Left) « « - HARBE@E) » » - » » » « & 1
28 3100265 Thread Take-up Eyelet (Right) - - HARECE) « - - -+ - 1
29 110027 Screw(MZ,5-0.45%3,5) « - - - « & IERZ - o e v v v e e e .2
30 3100262 Supporting Plate Basement - - JbA;‘h‘EE{H‘-’-‘ ----- ceel
31 160001 Screw(MA-0,7X4) + » + -« « .+ . B e e
32 160008 Stop Screw(M3-0, 5><15) ----- APy FRY« v v 0 - .. 1
13 100003 Lock Nut = « = « 5 2 ¢ o v « = « Mo ZdFohe o en oo 1
34 3100267 Supperting Plate Return Spring - B33 -« - « = v o v v o 1
35 110026 Screw(M3—0, BXB) -------- BRIV - o0 e e ]
36 340004 Pine o » ¢« o o o0 & 4 0 N i T T 1
37 3100260 Basement Shaft - - - « « « « < . BRftagy - - BEEESEE |
38 3100261 © Collar{(6X11X5mm) « « « » » « « e I +1
39 3100266 Cast-off Plate « = = « « « « « . BREBEN- - s 1
40 000531 Washer » « » « + « « » PR Herlidp v o o v ke e s 1
41 3100268 Stop Bracket « « ¢+ ¢+ - . . .. Abo TR oo 1
42 110041 Screw(M4-0,7%8) - « - 1 e -JJ:%“/"- R R )
43 3100270 Supporting Plate Stop . AR /‘7’ ------- 1
44 3100269 Stop Springe ¢ + - - e e e BAHER kv 7% e - - = - 1
45 170003 Serew(M3—0,5%3) - « - - ¢ + o . 17 3 A LRI N 1
18, 3100272 Supporting Plate Basement Cushioniff&BZ oiratre « « « » - 1

() IT7—OTHRIRNEXAEXEEZRLTVWE T,
Note : Size of Collar +vee- Inside dia, XQutside dia. XThickness.




UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANTSM 1ot U s 6
Ref. Parts : Amt,
Mo _ Mo Description & 4 Req.
1 3100280 Handwheel » « + ¢+ o o v o v e A REHRA—N s o o e e s 1
2 160005 Screw(MB=1X8) + « = « « + o - . J17%- 3> 9
3 166007 Screw(MG-1x6) - - - - - R N ¥ 2 R 10
4 600989 Handwheel Mark « « « « « o ¢+ 4 NV ERA—A2—Z o v 0 ]
5 0093090 Ball Bearing - » » = « » = + + F—ARF YT oo 2
6 3100129 Handwheel Adapter- - «» - = - - - Vi A T 1
i 0095214 Timing Belt « » ¢ + s + ¢+ + o & e FA IR e e 1
8 3100281 Upper Shaft Sprocket{Upper) « + + b —U (L) - - - » + « 1
9 3100282 Upper Shaft(Right) - « « « - - - LER) e 1
10 3100283 Upper Shaft Joints » « ¢ « o « « o S I 1
11 3166127 Counterweight (Small) « « « « » - NIV AT AL RN« + o -1
12 110009 Screw(M4-0.7%8) « = « v o - e HERG « ae e e e e e 2
13 3100284 Upper Crankshaft « « « » - - « -« o P A 1
14 0060057 Retaining Ring - « = = = = « = « JE AR - - s e s e e 1
15 0093154 Ball Bearing - « = = = » = « = - W SP UL T e v v o v )
16 160004 . Serew(M6-I1X4.8) <« = v e+ oo s s ERY e e e 9
17 000926 Rubber Seat s « + ¢ + ¢ ¢ « 4« N LI R 1
18 260000 Screw{(5/16-24%15,88) - - « « - - IERY - v s v e 2
13 0095170 Connecting Rod =« « » = « « « « - Fag- R = N R I
20 . 005071 Serew(11/64-32X14) » = « « » - EFRY - v oy 2
21 001174 Screw(9/64-40X10,3) + » » + » - B 2
22 0095168 Guide Fork « = » » = « « = « « LA R 1
93 004312 Serew(1/8-44X7.9) « « « « « + - IS 3 PP 3
24 3100285 Driving Lever« « = « = « « « « » SFpMEUMEbE - o - - - - - 1
25 120013 Screw(MB-1>15) - » » « = » « - - IR - v e e e e e e e 1
26 120015 Serew(M5—0,8X10) » = o « » » + o EFT o o vs oo e 1
27 000555 Washer « = =+ s v » v o v = oo Todridge s on e oo 1
98 3100286 SDACET = * v 4 e v s e e w e e 1
29 3100287 - Driving Shaft~ - » » v ¢ « » « « Fa ) RN 1
30 3100078 Bracket = « « « = =« - oo Ear it = R 1
31 000600 Spring Washers « « + + « » + « s ALY P T oirg o v v v 1
32 005650 Screw(M5~0,8X14) = « « « « « .« . BERT e v 00w v s e 1
33 0063096 Needle Thread Take-up- » - - - ~SFHBEUVRE- - - - -+ - - 1
24 000532 Washer =« = + ¢+ ¢ © o « v o v o s Do s v oo a0 2

35 110004 Screm(M3,5-0,6X8) + « + ¢ - J 2




NEEDLE BAR MECHANISM fAu:di 0 S 7

Ref. Parts Amt,
No_ _HNo ' Description i £ Req,
1 0665340 Needle Bar » = = = = + = « o v Fir v 1
2 004358 Screw(3/64-40X5,6) « « -« -« & IERY « w0 0 0 0 e o0y 1
3 0063044 Needle Bar Thread Eyelet + « » “#HE5H - « - - =« « « -« 1
4 000548 Washer ............. lj‘y\:/..v ....... NETSEE |
5 0093184 Needle Bar Bracket - - - - + + « A 0 - . 1
6 002043 Screw(11/64-40X11) » = = « « + & [ R S i
7-1 0093352 Needle Clamp(40) - - - - » RIREEE ¥ 1-5 SR 1
7-2 . 0093353 » #oo(48) - e e e o B e e e h e e e e 1
7-3 3009101 ” o (58) + 0 v e v o0 B e e s e s e e e 1
g ———— Needle(UY128 GAS) ¢ « = = = = = » Ee v v e e g
9 001900 Serew(1/8-44%2.4) « « -« + -« IERP s v oo v v e )
10-1 3118021 Stitch Plate(40L) - + » « « » « - SRR -+ v o e s e 0 e 1
10-2 3118022 Boon (48LY e s e e e s . - Boe e e e e e 1
10-3 3118023 # # (5BL) » o . v e e e B oe s e e e e e 1
11 069142 Screw(9/64-40X4,8) « « « + + - . R e o v e e e e 7
12 110059 Screw(M3.5-0,6Xx7) + « « « - . - o A IR 1
13 3100293 Counterweight, Complete Set« « - XF /AU AFHE)» « « -1
14 0093215 Counterweight - = = + » « « « + & NIVATGEAL b - - o n o o]
15 003647 Serew(1/4-28X4,8) » + + + + « « It R V)
16 0093214 Connecting Rod Ring- - - - « - - gy PP e v o o - 1
17 3100291 Connecting Rod, Complete Set - - &Moo @) - - - « - -
18 3100290 Connecting Rod = - = - = « » + #HEao Fe o0 el
19 0093212 Roller Bearing +« « + « « + « + « e N Pl | NP SRR |
20 0093213 Connecting Rod Pin + « » - « - - T FEY - » v 0 o . 1
21 000321 0i1 Wick = = » ¢ « « o s« o o « » o P i
22 0093186 Slide Blogk- » « » » = » ¢+ « = SHEERENE - - - - - 1
23 6093179 Needle Bar Guide + « « « « = « « SHEEP . - - s e 1
24 110010 Screw(M4-0,7X16) » » = = « - - IR e e e e e e 2
25 3100258 HR Device, Complete Set = « « + - HREEEGR) » « » + - = - - - 1
26 3100254 HR Container =+ « = « » « « « « = HREV D+ 0 0o v v n a0 s 1
27 110013 Screw(Md—0,7x8) - + « » + « - . ERP - v e v e 9
28 0010017 Pipe Joint « = « « = = « ¢ o o PRATHEE « + - o 0 o .- -1
29 3100253 0il Tube = = « = = « + » + s 4+ for P o AU BN 1
30 310007 Felt » » ¢ o o s o + v s v v o » T N 9
3 3100250 - HRCup = =+ v« v e v e e e i1 1
32 310006 HR Felt e » ¢ o = v o o v v v 0w s HRZ =/ bov o o v v e 0 v 1
13 000637 Seal Plug= = » + = = = » = « = « o7 - ST R
34 110609 Screw(Md-0, TX8) + « = » + o » & B R 1




PRESSER FOOT MECHANISM HogR - 8

Ref. Parts Amt,
M M Description i £ Rea,
1 0077270 Presser Spring Regulator - - « - #{xEHFHTHR T - - « + ¢+« 1
2 0090620 Cotter Pin = = « » « « = « « « & BUEY e v o v v v e e v 1
3 000445 Lock But - » « + » ¢ v o o v o i gy ZFo R -0 .1
4 0065372 Presser Bar Spring(Outer} « » « - 3B R(E) - « « <0 v ]
5 0063087 Presser Bar Comnecting Bracket - #fcififi . - - - . e e e
6 0044490 Serew(11/64-40%8.3) - - - « - . BERT o a T
1 0093483 Presser Bar Guide- - + - - - IR = -3- v o RN .1
8 004441 Screw(11/64-40X16) « « » « » « v [kFRT .« o 0 .. voee a5l
9 0060142 Presser Bar Spring(Inner) « + - - @ ARG) - - - - - - ¢
16 0093480 Presser Bar- - « = « « » « « & ECE - R R e el
i1 0083611 0il Protector Ring « = « » - » - JEAY YL+ o o v v o 0 W]
12 0063079 Stop Cellar(§X15XTmm) « + + ¢ + AhvFHF—- - + v+ + ]
13 001459 Serew(9/64-40X3) » + o v v o S ERT . 0 00000 . 2 g
14-1 3117076 Presser Foot, Complete Seteﬁll'ﬂ)\—-_ﬁ:l:.(ﬁﬁ) S 1
14-2 3117078 - n " (048) = # e e e s e e .1
14-3 3117080 o ” (056) + 7 < - - .- e
15 081186 Screw(9/64-40X7.8) « « » + oo s ERD e w0 o e v 0]
. 16 0063230 Presser Foot Springe+ « '+ + « « </l iR« e 0 wve v a ]
17 0093487 Lifter Linke » « « + « « = o o & BUULT v o ea® aug
13 006033 Serew(3/16-32x2,2) - - « - - - . ERT s e e v 2
19 0063083 Lifter Link Lever- - - - - RTINS -1
‘,,»"27 20 006630 Fastener Pin + ¢ « =+ = =« -« AL - - e s v v e
6 gy 21 0063084 Lifter Spring+ + + « « = = « = + BB TR e v e e e ]
22 0093491 Collar(8X16X8Bmm) = - = « « « «HTF— 1+« + ¢+ & v v av o
23 008604 Screw(11/64-40%5.5) « « « « - S 7
24 0093479 Lifter Shaft « = « + » ¢ « ¢ o <JTIBFEY. - « - « - . -1
25 003433 Serew(l1/764-40%4) « « = + o 4 s EFET - - o v v o w00 . g
16 3100294 Intermediate Lever - = + » « « « =R " o 0 o o 1
27 120017 Screw(M5—0.8X18) « v « v+ = v S BRT . o0 o i o n e 0]
28 0077179 Retaining Ring - = = « + + = ¢ s AP+ « o« o = o 0 0 o 2
28 0093509 Connecting Pin » + « « v v o « - HEEPL -0 - o 0 o . . o8
36 0093507 Comnecting Plate « » = « « « « « L R
31 (93508 Lifter Lever(Smgll) = » » +.« o « =P LA—(N) - » » « . 1
32 004591 Screw(15/64-28%9.5) - « « « - - ERT e e e . e ]
33 066560 Lifter Lever » = + + « = « « « ikt o P e AN
34 0066561 Lifter Lever $top+: = - + + « « +RMoPHF L RA—X v F . - -1
35 004358 Serew(9/64-40X5,8) + « ¢ + « v wJERT o 0 000000 e 2
36 14090801 Tension Release Lever s+ o ¢ o « HERAWE- - + + o« o o« ¢ 1
37 005542 Screw(11/64-40XT4,5) « = » = + IR v+« ¢ 0 0 o 0. 1
38 0093545 Tension Release Shaft-» « = « = « KEBABh . « « o ¢ v o =« o]
39 00980824 - Swing-proof Spring + « - » - + <BHEEAYR - - o - s e 00 . 1
40 0065368 Presser Foot Guide locking Pin <@V IEAE Y - « & ¢ v o - 1
41 0063282 Presser Foot Hinge Pin » » « + E A LD R R |
42 800327 _ Lock Nut = = « =+ = v v s v s amy2dohe o]
13 003302 Adjusting Screw(1/8-44%x11) - - -FAEIRY - « ¢+ o o 0]
44 3117084 ~ Fabric Presser + » v ¢ o o o s ofF e o 0 0 om0 e o T
45 601228 Screw(3/32-56X3,2) « + » « » - - ERY - - - :
() b7 —OTHEEAEXAEXERRL TWET.
Note - 3ize of Collar --+-- Inside dia. XQutside dia. XThickness.




LOOPER DRIVING MECHANISM N3 9
Ref.
Na

SO WO Q0 ~ T R e G AN BT Kl

}

B2 e

Parts
Na
3109300
110020
3100162
31060555
110039
000417
3100154
160007
3100410
110101
340008

31060156
3100152
3100157

3100158

110005
300500

3100159

166001

3100160 .

330002

3100161
3100153
3100155
110019
300000
3100151
340001
100002
3100150
3100147

160003
0065389
3106149
31006140

005071
3100355
3100141

604440
3100142

000637

3100143

. 120011

3100146
3100145
3100144

000740

Amt,

Description & £ Req.
Looper « = « « « « « o« o 4 . e —S e e e ke e e e e e 1
Screw(M3.5-0,86X8) « « + ¢ v ¢ cRT - 4 0oL L
Looper Holder - « « » o o v o o vyt v v o 0 0w 0]
" (with “UT” Device) - »  (“UT"EE@4) « -« - 1
Screw(M3.5-0,8X10) « « « + ¢ « kBRI o o v v ...
Spacer(Fiber) « « = + « - . e Rl (T A=) s e ]
Looper Bar Bushing + + - - -+ e REET e s s e e ]
Serew(MB-1X6) + « « « « ¢ < L fERT 4 . ... . R
Looper Thread Eyelet + + « « « - jb—sSf38 - - - « - R |
Screw(M3~0,5%3) « - -« . .. N1 oF- 2 S e e e e 1
Roll Pin » + « = « « « o . R - AR .1
Bushing Spacer « » « » « - - R A B e S |
Looper Bar Guide =« « « + « « « v A lEH L o o . T
Slider « » = ¢ v 0 = v a o v o ATAE « oo v e e
Slider Holder+ « « « « » - . IR S @47 - - SN |
Screw(M3, 5-0,6X12) + « « - » - 7% 3 A
Spacer(Fiber) » » « « « - - s RSB (T ALY e ]
Stider Presser = = » « « ¢« « « « RFALFHFL o v« o o . . . 1
Screw(M4-0.7x4) - - - » « « .« . [ - oo el
Thrust Wagshers <.« « » « « « « . RFAPT o« 0 vv 0 o]
Seal PlugKurk) > - « « « « « CEERE(AAE) s e v e e o]
Looper Bar + = + « - . R s - 1
© Guide Shaft Bushing- + » « + -« - A FWS vz - - - v« o
Looper Bar Guide Shaft - - « - - po ) - RIS R |
SCT&W(M5“0,8X35) ..... L - .
Washer-----.-. ----- 9\7':"/.‘,..--.-.‘--2
Looper Rocker Adjusting Pin-+ » - A—SEiEEHMEY - + - - - 1
Roll Pi - « - - - L R L - Lo | 20 S P S P e o]
Nut« « v v o 0 v 0o u - N e A R e e e e e
Looper Rocker Connecting Rod, . Set A— Hifgo o REE) « « 1
Looper Rocker Regulating Eccentric A—  fifgx=Fd4zy - + - - 1
Serew(M5=0_8X5) « « = ¢ o o ¢« SRR v 4 v a0 e . 1
Roller Bearing « - + » « ¢+ ¢ « 22— FARFYLF .« « « . . 1
Looper Rocker Connecting Rod « - A—2%fifn v Fe v -« - .1
Looper Connecting Rod« « + ¢+ ¢ « —pm o R« ¢ o 7w v - 4]
Serew(11/64-32X14) + « + o ¢ o < BRY - -« v v .. uy
0il Splasher =« « «» = « « ¢ o . FANARL Gy« =01

Guide Fork - = » = «+ = « s « o oBLIER « « » « o SRR N

Screw(I1/64-40X8.3) - = + + ¢ S bR -« 0 ... RIS A
Looper Driving Lever » » « « « « L— %R - - - - + + ¢ 11
SealPlugoa- --------- ?gﬁ.o-... ...... 1

Looper Rocker Atm:+ « - « » « =

Serew(M6-1x18)
Thrust Plata =« + ¢ « ¢ = » = « «
Thrust Roller Bearing+ « « - -
Looper Shaft - » + « « « « « «
Seal Pluge « « ¢ o o o = o « o & &




FEED DRIVING CONTROL MECHANISM

Ref.

No

O w00 =) O N kL3 8D —

Parts
No
3100217
160007
0032799
160002
3160218
3100192
3100190
3100189
006212
3100191

3100193
3100194
3100195
3100196

300006

110009
3100187

126009
3100199
3160202

3100200

340003
3100103
3100104
0033303

3100201

3100212
3100203
3100208

001107

3100205
3100204
3100267

150001
3100206

130002
3100235
3100210
3100209

130004

000505
0020350
000669
000600
005049
190004
1606085
000018

10

Amt.

Description 7 : Req,
Feed Lift Lever= » + » + o o « o3 FTFH#liE » « « » » « -1
Screw(MB=1XEB) + « « « =« « o & ERT e v o ot v i 5
Connecting Rod Pin - = » « = « - B2 REY e - v 0 v v o .1
Screw(Md-0,7X2) « « = & v v o W ERT . 0 ... ey
Feed Lift Connecting Rod - - - - Y ELFoau Fe o o - o . .1
Retaining Ring + « » « ¢ = « = < ABH- - + « ¢« « o« . . 9
Roller Bearing « « » + ¢ » ¢ ¢ e = FARF Y F v « o« 09
Differential Feed Eccentric- - - #idV=FEy -+ -« - c el
SCI'EW(MS"O_SXE) “ e e e e e s ._l]:;‘l:f/“ ..... e e e 09
Differential Feed Connecting Rod BV wo - - <+ . . . .1
Connecting Rod Pin + « » + v ¢« s @ FEL « « + o . . RN ]
Lever Link(Long) +« «» + +» « « « ‘HREYLA—YL 2 (E): - -1
Lever Link(Short} « = « = « « « - Wi LYz @ - -1
Lever Link Pin « + » - = - - - - WEY LAY 2Py . - -1
Hagsher « » = = = o ¢ ¢ o v o e e oSide o v v v o el
Screw(Md=0,7Xx8) +» + + « o & & _[h;,’qf/‘ ........ e 00l
Differential Feed Shaft Lever s - iRt VgL 24—« » « - <« + 1
Serew(M4-0,7x12) « - = = - - R e e e e e e 1

LR T R Y

Control Bracket - - -
Connecting Rod Guide - » « «

P

MEYEST T o b - - - -1
WY my FHAR - - - - o1

Contrel Bracket Spring « + + » <« FFH o hstR - o+ v 0 o]
Pine » + v ¢ o s o o s o o o o u SRR R RN
Control Lever Shaft Bushing-+ - » FEL N—WF vz » -« -1
O-ring(P1B) » « + « v v o = « o« OVwd .- e
0il Seal - = = - « - R R 27 U N NN w1
Control Lever Shaft - - - » « « «WIRRUFHHL—d@h- - - - - 1
Control Link Pin + » « « « + - - BiXEUFHMYL 220+ + + +
Control Link = « + « « - « - « -BERIVFHILZ - - - ¢+ + ]
Control Nut+ + + + v « « « « « & ﬁﬂ%u%ﬁﬁf‘? [N |
Roll Pin + + + & ¢ = o 2 & & & & L P e v 0]
O-ring(P12) » » + ¢ « v & &« % & QUVZ e v o o v v o v o 1
Adjusting SCEEW * * ¢ o = » = » & ﬁﬁﬁ*:‘) ........ |
Adjusting Step Pin - - « =« - s e AR FEL e e e 1
SCI‘EW(M4-0,7X4) s e h e s 'Jh*?‘;" 4 e e e s e e me 1
Adjustj_ng Knob » = « » o o o &« .mgﬁ\yvi e b e e e e 1
Serew(M3-0,5X4) « + ¢ ¢ v v v cqEZRTF e w v ks s e e e e 1
Differential Feed Control Lever, . Set BIEVE@AS L — (D1
Differential Feed Conmtrol Lever . BiRg VU FAML »—. « - « - v
Differential Feed Graoduations- - BiEYERBKR -+ « » » » + 1
Serew(MA—0, TX11) ¢ ¢ o o o v o v JERIF e s ¢ s 0 v 0 o0 . 9
Spacer ............. z;{-_--y- ...... IR 3
Control Lever Stop + « « « « - -« MRV ESv A~ by A -]
Washer ----- s s e s s a e e D:\}T‘/.)? .......... 1

Spring Washer+ ~ « « ¢ « « v «
Screw(M5-0, 8 x8)
Screw(M6-1x7.5,M4.5-0.5x3) -
Nut-°-°---------f-

L I T T

Conical Spring Washer« « « « -

g Ve A AR
1 E AR |
AR
CHAFRT Y e oo e




NEEDLE GUARD & PEED DRIVING MECHANISM 2 BUNR Y 11

Ref. Parts Ant,
M X Description & Req,
1 3100243 Needle Guard{Frent} Eccentric- « &S24 @D =FEy + v « - - 1
2 160003 Screw(Mb-0.8X5) « - « - - -« - AERY o e 2
3 3100242 Negdle Guard (Front) Lever- - - - &S5 (@D - - » « « - « 1
{ 110022 Screw(M3-0.5X10) - - - + + « « . EFRT e oo v e IR
5 3100241 Needle Guard (Front) Holder + + - 424 (BB« » = - « « « « 1
i 3109200 Needle Guard(Front) « « = « « - G (ED - - - v s s e . 1
7 110036 Screw(M3—0.5X6.5) « « = « + o - R e o v v oo e 9
8 3100246 Needle Guard{Rear) Lever -« - « - &S5 (B)BE - - - » - - - 1

;] 3100245 Negdle Guard(Rear) Holder- - « $Z&r ()& « « - + « « - 1.
10-1 3109201 Needle Guard(Rear) - - - - - - - ST (Y - - - o e 1
10-2 3109210 ) " ” m (Extra) « » + o » ro(BEEESD) - - v e 1
11 3100187 Feed Regulating Stop - » - » - - EUREA YT+ - o - 1
12 110004 Screw(M3.5-0.6X8) « « - « <« -« JERY e e e 3
13 340001 Roll Pin = =« = = = v 0 v o = Sy A i L ) 1
14 3100188 Conical Spring Presser - - - « -~ JRAAFRHF2 - o« ¢+ 0« o o 1
15 130005 Serew(M2—0.4%4) « - - - - . .. WERT e e e e e 2
18 3100185 Conical Spring =« = » = + » ¢« + 11 S S I 1
17 3100183 Eccentric Cam=« « = » = » = & + &« RBYzXETb: o001
18 000723 Stop Pin » = + = =« = o 4 4 4 e Ry FEY - 0 v e oo ]
19 3100184 Eccentric Pin- » = » « ¢« + « « BV THEIEL e - - -1
20 3100182 Main Feed Eccentric, Complete Set@VY =X () - » + + + 1
21 110072 Screw(M3, 5-0,6X6) - -« « » - . IERD e o v v v v s 0 e u i
) 110023 Screw(M2, 5-0,4X3,5) « » « « « « IR e o v oo oo oo 1
23 009736 Serew(M4-0,TX6) » « « + + ¢ « & BRI« o oe 0o v o 9
24 3100188 Main Feed Bar Driving Connection U Yy« + v v v 4 4 1
25 110021 Screw(M5-0,8X18) « - « « o « B R R 2
26 0032853 Driving Connection Bushing - - - BRI YV 2Tvia -+ 41
27 2100225 Feed Bar Guide(Upper) - - - - + » RUIBHFALE(E)- -0 v e - 1
28 160007 Screw(M6—IXB) + + « v « « = o 1 2
29 3100227 Feed Bar, Complete Set - - - - - BYBGEE) - « - v r v s e |
30 3100221 Differential Feed Bar- - - - - -« AHEUB -« v o o v o v o 1
31 3100222 Main Feed Bar- + + « = » = + » CHERYE e SRR |
32 3100231 Feed Dog Key = « » = » ¢« » & IR e L A
33 3100224 Foed Lift Block(Rear) » + « + « - FEG(HE) « ¢ - - - e 1
34 3119041 Mzin Feed Dog(40, 48,56} - - - - - BREY - - e e e e e 1
35 3115020 Differential Feed Dog(40, 48,56) » BREY » ¢ + + ¢ « 0 v 4 v W 1
36 3100226 Feed Bar Guide(Lower) « + « « « » BIAHFARCTE) o 0 v - 1
37 110035 Screw(Me-0, TX10) « « ¢ o « « o & ERP e ve v e 9
38 3100213 Differential Feed Bar Driving Connection REY UX 2 - - - -1
38 3166215 Oscillation Adjusting Eccentric - ARV pEWSM =Xz« + - 1
£0 000199 001 Wick = = = = = « = = = = + » R 1
41 3100214 Driving Connegtion Pin « « « « » BTV ZEY o o v v . 1
13 160096 Screw(M3-0,5XB) » & ¢+ o 4 v s RRT oo e e 1
43 000750 Seal Plug+ o' » ¢ v v = v o v v« FEERE - - » v v m v e e e 4
44 3100212 Differential Feed Shaft+ » » » - BRBUE -+ » » + » =+ « - » 1
45 0093389 Feed Lift Block(Front) - - - - - MBI » - - - e e . 1
46 3100218 Feed Lift Shaft« « + + v = v o » HBYLETE . o v o0 v e 0 e 1
47 000397 0il Wick » » o ¢ ¢ « o« s « « o » AR EEEE T
43 3100219 Collar(I1X18x1lmm) - « - = « - HF— e . e e el
49 160004 Screw(MB~1x4,8) = « + =« - - LR - o o v e e 2
50 3101300 Feed Bar Guide(Upper) (Right) - - BVEBVFALF(EICH) » « » -1

() W T7—O-THIREXAMEXBERLTWET, _
Note : Size of Collar «ve-- Inside dia, XOutside dia, X Thickness,




KNIFE DRIVING MECHANI SM : AR ' 12

Ref. Parts o Amt,
_No Mo Deseription oy 4 Req,
1 3110034 Upper Enife Holder - ~ - » « « - EAZEB o v v o oo 1
2 3110037 Upper Enifes « « « « - - - re e bEAR e e e e e
3 110031 Serew(MA-0_7xX12) » » « o« « ¢ S EFP .« ¢ 0 o oL R
4 3110032 | Lower Knife Holder - » » « + « - FARH - « « « ¢ o o v v o]
b 31100338 Lower Koifer ¢ ¢ o = ¢ « o o o« TAR v v v v 0 v 0w o 1
6 110043 Screw(M4-0.7X14) « « « « = « « . R e o0 v v e e o +1
1 3110033 Lower Knife Holder Bushing + + + FAREBFvia + « - =+ o1
] 110046 Scrow(M5-0.8X12) » + + o+ - o S BRY . - ... L L |
9 1106039 Screw(M3.5-0.6XEI0) « « « « » + ¢+ bERY .+ - 400 1
18 3110170 Lower Knife Holder Bracket - « - FTARBFF o b o - - « i
11 120013 Screw(MB-1X15) » « « ¢ o« ¢ @ S JREY e v .00 e L. 2
12 000652 Enock Pin+ = ¢ o« @ o v v 0 A E A - R
13 3200086 Collar(8x13X6mm) + « = - = + - b 2
14 160000 Screw(M3-0,5X3) - - « » - - - . B A I IR 4
i5 0094577 Upper Kuife Spring « « « v » = « FXARMAR -« + - . TS |
16 3118051 Upper Knife Adjusting Lever - - « EARFAFLANA—+ + « + + -]
17 120001 Screw(Ma-0,7x14) - « « - = « -« - IR e o v v e oo 2 i
18 3110631 Upper Knife Shaft Bushing+ « + « EARBIT o - -« o v 11
19 3110039 Upper Knife Shaft - « « « « +» « - EARBH e v o e o e e . 1
20 3110174 Link Cover(Lower) Unit + « « « + U Zh A—(F)GH) - - - -1
21 110013 Screw(M4=0.7X8) « o ¢ ¢ v v o S JERT + + ¢ . . L ]
22 3100309 Adjusting Lever Pin- = = = = « REiLAA—y e o o o v o 1
93 800528 Washer + » ¢ = + = o« « o + « & Torisdp s o v v o n e v enai
24 100003 Bt v v = = « o s 2 o o o o o o = T 1
25 3110173 Upper Knife Driving Link « » ¢« « EXRYM 2« ¢ o . . LI |
26 310017 il Wick » * ¢ o » = + o o o o » R I T T . 1
27 000755 il Wick Pin - = « + » « ¢ « « . HRE A e o v e 0 s pA
28 0063138 Upper Knife Driving Link Pin + - EARUZEY - - ¢« - . - i
29 110941 Screw(Ma-0,7X8) =« « » ¢ s v 4t bR e s 0 000 1
30 3110172 Upper Enife Driving Levers « « + EARLA—0 v v o o o . 1
31 B003657 Screw(Md-0,7X3) -+ + « « « - . IR e e v e e e ]
39 100730 Seal Plug» » = = = = - Ce e e S BERE L o e e i

(E) Z7—OTHERENEXAEXEEHRLCWET,
Note : Size of Collar «+-+- Inside dia. XOutside dia. XThickness.




MISCELLANEOUS SUCTION PIPE WIAEEILR - 1 3:

Ref, Parts Amt,
Na No. Description . : ) £ Req,
1 31101 Suction Pipe Holder« - + - » + « THAERAE - - - - - 0 1
2 120018 Serew(M4-0,7x10) - « + « - . . SRV . e e e g
3 3110169 Suction Pipe(Upper) » =« = » » cERIAB(E) » « o v 0 o . 1
4 009736 Serew(MA=0.TXE) + = « = « o « « S D, e
5 3110180 0il Defender « + + » = + o« « « BYBMWERY - - - - 1
] 110008 Screw(M4-0.7X5) =+ = « + « « - . BERY e w0 e e 2
T 3120033 Suction Pipe(Right) « - - «+ -« e EBIAE ) - - e e e e e e 1
3 00124380 Dust Hose(1500mm) « » « « « « « . HEEER—R -+ . . . Nk
9 0013648 Hose Band» = + v ¢ » o« o « & 4 birel 05 G SO 9
1t 006921 Wood Serew(g4.8X25)« - « + « . RED e o v e 4-
11 0010260 Vinyl Tube(4X 2, Smm) « - » - « - o=ty T2 &
12 1094002 Reducer(ebX4q) « « « « « « « + . LFa—H s 0o oo 0. 1
13 1058012 Hand Valve » + « = v v o o o o AR T e e e 1
14 3500086 Wood Screw(e3.5%38) - - » + - . ARFP - v v v v e v o 2
15 0010261 Vingl Tube(6>dmm} - « « « « « - e e et

() Eo— AR FEETORRERLESPRMLETEN,

Note : As for Vinyl Tube, your order must be accompanied with No. and length,




LUBRICATING MECHANISM vl e A 14

Ref. Parts Amt,
Na Na Descrintion i £ Req,
1 0065453 0i1 Receiver « « + + v v v = v WL s » = » v v o v o s 1
2 110012 Screw(M4-0.7x5) -+ « + - - . .. R e ve oo e oL 6
3 000234 Nt - « » o o o s o« o« ] T 1
4 3100350 Needle Bar Connecting Rod Oil Pipe v~ M4 7- -« - ]
5 160001 Screw(M4-0,7x4) « « + - - ¢« . . IERY e o o v v v v o 1
B 310027 051 Wick = * = o o v v o v v e S (AE530mm) < - - - - s 1
7 0020551 Omring » = » ¢ o v 0 v oo BV B2 2 1
8 0063251 0il Tube Stay» = » + = « =+ « « PRAPHFT - o v e e 1
9 3100346 0il Wick Holder+ « « « = = = - - R 1
10 004353 Serew(9/64-40X7T) « « + - 4 . . . ERT e v v v o 1

1 3100060 0il Filter Cap « + « « « « = - - FANTANTF oo T o o ]
12 110031 Serew(MA-0,7X12) » + = « « + o « P 2 3
13 3100061 O-Ting *» *+ » » » « » « a o 4+ . (0] BV AT i

14 3100345 0il Filter « = » = « v o v = « & AANTLIE - o oo oo 1
15, 3100329 0il Filter Connector - - - - « - FANT A ARPEF -+ o 1
16 0063217 0il Filter Screen Clamp- » « -« - FEBT .« ¢ - - v v . 1
17 0063216 0il Filter Screem« « « « « « « « P -+ v v o v e e 1

18 0063234 Felt + ¢ o v = » = o & « « 4 o« o 1

19 0063235 0il Tube(3X5X500mm) « + « « - -+ e 0.7 b 1

26 0065452 Draining Pipe+ ¢« « = « « = « « . BT e o e e e e 1

21 3100353 0il Sight Top Nozzlg + « « « - - PEe e se e e, 1

22 3100357 0il Tube(Long), Complete Set - -#&H A4 (BIGH) - + + - - 1

23 0031831 © 0il Tube Clamp « « « + = - - - & BEREE - « o o o v 4 o 4 . 18

24 3100335 0il Tube(4X6X290mm) + » » « - - AANIRLT v v o v e 1

25 0090930 Non-Return Valve Unit- - - - - - WEIEFEGHY « - - - 0 - - e 1

26 3100336 Oil Tube(4X6X75mm) - - « « + FARIAT o v 0 v v v v 1

27 0037668 0il Tube Joint, Two Way+ + « - = TG o o v v o 0 e v s 1

28 3100332 0il Tube(4XBX3Tmm) < « - - » « FARNL T e o s e RS

29 0037669 0il Tube Joint, One Way- «» « « - FOAGHR- - -« . - . . 4

30 3100342 Lower Shaft Oiling Outlet - + - - FHEEME - « - + « « - - . 1

31 3100358 0il Tube(Middle), Complete Set - A AL ()GEA) - - - - - 1

32 3100331 0il Tube(4XB6X31mm) +» « » - - - FATIA T o o o e n e ]

33 73100343 Lower Shaft Qiling Shower- - « « FEEHT v T « - =+ « + . i

34 3100334 0il Tube(4X6X110mm) + « = « « AT AT e oo v 1

35 110009 Serew(M4-0,7X8) + « « « + -« o T T 1

36 004134 Fitting Stud(Short) - - - - - o BHERARGE) - - o e v - 3

37 0060567 Seal ¢ ¢ ¢« w00 s e . PR TS e o e e e e e 10

38 004126 Fitting Stud(Long) =« + « + « - -« EMEFARE) o o - . i

39 3100356 0il Tube(Short), Complete Set - - A A7 (ED G - - - - - i

40 3100328 Gil Pump, Complete Set - - + » » RAAE) e - v I

41 6030711 0il Pump Drivieg Worm Gear « - » W —ALXEF « « - .+ LEEEEIE |

42 (09526 Screw(9/64-40X 4, 4) « = v+ o« ERD - o v oo v 0 v PR

43 120013 Screw(MB-1X15) - « « « « « « - . ERP e e ven e oo n s 2

44 ¢090918 Suction Pipe + + ¢ » « = = o o . WAL T+ v 0 s 0 s e wl

45 . (00419 MU = + + # « = « = « o o o o o « SRR b e e s e e 1

46 3100349 0il Nozzle for Worm Gear + - - &t AL 7« « + + « -« . 1

47 3100344 Dustproof Plate« « « = « « « + - BEEEAR » + + ¢ v v v v e o 1

48 3100330 0il Tube Stay=~ = = = « « « « « - FARRATHT « o o o

49 0021010 Dil Sight Camge« » » » = « « - - FATF e e e e e

50 310026 0Pl Wick = o « v+ = o o v v v oo B (415 0mm)
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SPREADER MECHANISM

Ref. Parts
Mo No,
1 3100302
2 3100300
3 160003
4 0077322
5 3100301
6 0094566
7 11000%
8 3000066
9 3100309
10 000528
11 100003
12 0032646
13 009604
14 31900303
15 120013
15 3100304
17 3100305
18 160007
19 0063051
20 0063953
21 00563056
22 0063057
23 008526
24 3100207
25 3109310
26 110031
27 3100306

i BIE Y bat; 15

Amt,

Description 5 £ Req.
Connecting Rod, Complete Set - - A— Sy F@ED « - « « « -1
Eccentric» « » ¢ « = ¢ ¢ o 0 o N—sUCFP i s ¢ 0 0 o - o]
Screw{(M5-0,8X5) + « «.+ = .« . VIERY e e e e e e e .. 9
Roller Bearing « » « ¢ + = ¢+ e S RART Y HF 2 o0« o]
Conmecting Rod - « = « « - - Ry 1
Retaining Ring » - - - - I |53 -~ 2 .1
Screw(M4-0,7x8) - e e R R . e e e 1
Washer =~ » » + « « e e 4. T L IL T S 1
Adjusting lever Pin+ + - - - « . L A— s o 0. . ol
Washerouo ------- ..-ny:‘/.’r-.-.....-.l
Nut (Mﬁ_l_ﬂ) 4 b e e m s e e s Fe ke e w o “ .. 1
Collar(12X20X8mm) » « = = « + + HF— v « « . e e s i
Serew{11/64-40%5.5) + » = o « « FRIF« o « = o ¢ 0 0 o ou 9
Adjusting Lever« + = » » « « « «EBEHLA— .+ « o . o . .. 1
Screw(M6-115) = « « + o o & S VPERIF . o o v v 0w 0. 1
Driving Shaft = = « « + o « o o i 8ff . - 0 0 0 0oL 1
Rocking Arm~ = = + o o o o o 0 S U YBE. ¢ - ¢ ¢ 0 - - 1
Screw(M6-1X6) + + + - « « + . . IERT e v e e .9
Rocking Pipe » » =« « « == & CAESHEY B - - e e
Spreader Bar + + - - - - R e’ LU EC I R RIS |
Bushing Ring = » = « + « + « « T dPudF o« v 0o .. 1
Collar(10X18XTmm) = » + » « o « BFuma s v vv o o v 0 o a]
SCIGW(9/54—4UX4_4) f e e e e -J_l:*f/". ...... PRI
Spreader Holder- - - + - - R ey LIRS
Sprea_der ------- U .ﬁ{ﬁy;’éﬂ,_._./\”- R |

Screw(M4-0.7x12) - + » « « -

Rocking Arm, Complete Set- - -

3 Applicable Models (i isR)

VC3611-145L-D
VC3711-148L-D

VC3611-156L-D
VC3711-156L-D

() ¥ F7—O~FRENEXAEXEEZRLTWET,

L | o > S 9
cA—ABEUBRGE) - - o ¢ - - 1

Note : Size of Collar »+»»+ Inside dia. XOutside dia. X Thickness.




16 MISCELLANEQUS TOP COVER THREAD

f5 Y BEELR 16
Ref, Parts : : Amt,
Mo Mo Description LTy £ Req..
1 0093863 Thread Tension Spring Cap- « + « HFWF k¥ %o P () - - - 1
2 3100086 ‘Top Cover Thread Tension Spring - 85V REF/ SR - « « = « « & 1
3 0090071 Thread Tension Spring Retainer * HZMEF SFX ¥ v F(F)- - -1
1 000177 Felt = = ¢ * o s » = o« « « « v 4 Gt he oo e e e
5 0031111 Tension Disc = + » ¢ = =« v« & B TFM- ¢« ¢ =« v = 0 v 3
6 089835 Tension Post « » = « = + + + o & RHTE e 1
7 0090812 Tension Post Ferrule « + « - - - AWFHEREL - « - -« - . 1
8 0090856 Tension Disc Eyelet s = « « « « - RBEMARE - - - » o - o - 1
9 0090807 Thread Lead-in Guide - » « - - - FHFEHRE - - v .- 1
10 3200048 Top Cover Thread Eyelet{Left) - iU B@E) - + + « « - - .1
11 110009 Screw(M4-0.7x8) + + « + v« - & R e v e v v oo 4
12 3200049 Top Cover Thread Take-up + + - - HFURIHEY - « + - « « « ., BE
13 0020119 Thread Eyelet Pipe(Short) « « « « RBALFEE) - - - -+« & 1
- 14 0093528 Thread Eyelet Pipe Stay« « « - - RESRALAFEL - -0 1
1 15 904353 Serew(9/84-40XT) « = « « « ¢« . . IR e o v v s 00w
' ! 'f 16 000532 Washer =« « ¢ ¢ « o« v o v 4 v o L T TUC T
LA - : 17 3200047 Top Cover Thread Eyelet (Right) - #5Y A ()
BV 8 18 000541 Washer = « = = = s v s v s TP
- N ,qiv B A T T T e e e
S R ¥ o @ P 20 6093365 Top Cover Thread Byelet~ « « - - WIARE - -0 0.
0 > 21 001900 Serew(l/3-44X2.4) « » -+« - - ERT v e 1
S N "'-Z: 22 31001060 Spreader Driving Bar Bushing - - Y BN — T vz« v - 1
02 << Ea 23 0063055 0il Seal « » « ¢ ¢ ¢« ¢ o v o o FAY—I e v e . i
Boa ' ,é 24 3200063 Spreader Shaft Bushing(Left) « « iV A~ lF v = () - |
- § ,(})f-?’\sl"/; 10 25 3200064 Spreader Shaft Bushing(Right) « - ) HA— BT v a (B) - 1
o B g N 11 26 3100081 Top Cover Thread Guide - » » - ~fEUREHN - « -« + « + o+ 1
O : %/ 27 0063074 Supplementary Thread Guide - - - DNEFFERE - « » + + + « « 1
/: ) 28 601818 Tension Post « « « ¢ ¢ « = v o s REAFHE- « -« » v v . 1
i S 2% 0037108 Supplementary Tension Disc - - «/NEFME - « » « « « » » « & 2
< 30 0035813 Supplementary Tension Spring - - $FUREEFNH -« « « + + + . 1
31 000360 WUt s = « * = o o « 0 o o o o o o S T 1

¥ Applicable Models (ISR
VC3611-145L-D VC3611-156L-D
VC3711-148L-D VC3711-156L-D
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: PULLER MECHANTSM EXCLUSTYE PARTS{1) R AR B Y EE4N 17
PULLER MECHANISM(1) Ref. Parts ‘ Amt,

Na Nao Description P £ Rea,
1 3100625 Upper Feed Roller Shaft Bracket+ ko —F8h7F4r v bh- - - ¢ 1
2 120019 Scraw(ME~1X18) « « = = « o ¢ o JERY v 0 w00l '
3 000779 KnockPin---"°"'°'"/‘7?1:‘“.‘/°--"°"'2
4 3100006 Seal Plug+ + = = = - + - R+ - R 1
5 3100607 Roller Shaft Bushmg(nght) e bka—SE = (B - -1
6 3100604 Upper Feed Roller Shaft Lever+ - Lo—FdlfE » « + ¢« - - -1
7 160007 Serew(MB=1XB) =« = « « = « = « I R 2
8 0065398 Collar{14X22X10mm) » + + « « =« HT— = = =+ + 0 s 4 4]
9 009604 Screw(11/64-403¢5,5) « « « o« ¢ « LRI ¢ v v 0o 0 v v v v
10 3100626 Roller Shaft Bushing(Left) - - - Eu—F@i7Fvr= () -« -1
11 0065395 0il Seal - - « - - - R o ) e AR B |
12 3100605 Upper Feed Roller Shaft ----- bu—F@ e 1
13 3100608 Upper Feed Roller Lever« « « ¢« » Lm—Flsf—0 + ¢ v v v ]
14 120012 Screw(ME-1X20) + - - - ¢ - -« ¢ ERT - o . . e 1
15 0065400 Upper Feed Roller Lever Rod- - + Fu—5 L —pay e v -1
16 001174 Screw(9/64~40%10.3) « « o « + « [ S R N 2
17 0060109 Ball Stud=» = « « « » = « « » - - Eo—FvL—av FER- - -1
18 00654681 Upper Feed Roller Lever Pin- » » Ea—=F L= « v v o]
1% 0065402 Gpper Feed Roller Lever Rod Sleeve bo¥t—uz oy RRD—F ¢ « -1
20 006613 HasheT « « = = « » ¢ # = = + « « Dyirdg s ova v oo e ]
21 ¢00306 Nut e « v v o v v v o n s o n s oFohoc oo on-o. 1
22 0032921 Upper Feed Roller Driving Red Pinke—J oo P~ + » » o 1
23 160003 Screw(M4=0,7X4) =« » » + « - =« B S A IR |
24 3100602 Upper Feed Roller Driving Rod- « Eu—Fusy -« ¢ » . 1
25 3100192 Retaining Ring + « = « = » o » s AR YL I« = v o o 0 0]
26 3100623 Roller Bearing = » + + = + » =« o= FAAT YT o o o - 1
27 3100603 Upper Feed Roller Regulator, Complete Set ko —F#isk(E) 1
28 3100601 Upper Feed Roller Eccentric+ » - bu—Fxdfzir v+ o ¢« + 1
29 3100600 Upper Feed Roller Regulator« - - Lur—PA&EE - - -« » + 1
30 160003 Screw(M5-0,8X5) + » « v o v @ BRI+ s 0 0o w00 2
31 190007 Adjusting Screw(M5-0.8X6) - - - FEIART « + ¢« + ¢ 0 o0 0]
32 120008 Screw(M4-0,7X8) - - - « - - . -.IJ:$*/- LECIE SRR
13 000530 Washer  « » » = = » = < « R B S 7 ISP 1
34 3100636 Upper Feed Roller Shaft Bracket, €. Setbku—J@7 v b - 1

35 —_———— Sea page 19+« « = = + + « » e QS BEE . s e e e s .

£




18 ‘
‘3 \ ' 5 H e
i PULLER MECHANISM(Z) IP;I:;,FERP}:ESZIANISM EXCLUSIVE PARTS(2) ]Amst
: _Na_ Na Description & # Reqa.
1 3100611 Upper Feed Roller Yoke <+ » + + » re—Fa—2. ... ... 1
2 1200612 Screw(MB-1X20) - « + + + = « + & i R N 1
3 3100612 Upper Feed Roller Yoke Guide + + bu—F3—2H A F- - - -1
4 110[]09 Screw(M.i-—[].sz) ........ _I]:fﬁt‘/‘; -------- I
5 3100613 Upper Feed Roller Yoke Pin - - - o5 g0+ « « + 1
6 003662 “Serew(MB-1X6) - - - - - o o - s IERI = v v s e e e e e 1
1 0030620 Cotter Pin = = « « = =« =« » R BlUELY « ¢ v o v v 0 1
8 0063270 Serew(9/64-40X0,5) - - « - - « - % T |
9 160001 Screw(Md-0,7X4) « « « « ¢ s ¢ 4 IERT e s v v v o e 9
0 0060056 Retaining Ring ¢« « ¢ « = « = » « A Ve A R 1
11 3100617 Clutch Driving Shaft « » « « + » PIoTFE oo 1
12 3100616 Clatch Driving Shafi Bushing(left) 7 FwFMi7 v = (&) - -1
13 0065414 Clutch Driving Shaft BushingRight) ¥ F o FH7 v = (F) - - 1
14 0065421 Clutch Tension Sleeve - - « « « » PG gFFUas A —F 1
15 000145 Adjusting Nut = « = « « = « = - HEFy R e 2
16 0065430 Clutch Tension Spring+ - » - - - PGuFTvrawii e - -1
17 3100615 Clutch Driving Lever = = « = - - PIoFRE - - - - - - 01
18 600308 Nt e ¢ * o o o s o o o o oo T 1
19 - 07621 Screw(9/64-40X8,5) « « « « « < o R e v e e e 12
20 0095081 Clutgh » » » » » =+ & « =+ + « = B FyFoe w e a e e e 7
21 30190022 Clutch Spring(Thick) + « « « =« PG FRE(R) e v e o
28 0095066 Clutch Spring Seat « « » « = » » DF TR o0 0 e 6
23 0065417 Clutch Roller » « « « ¢ = = = - PIFvFa—F - - - - - -6
24 3100618 Clutch Spacer+ « » « » » =« « « PG FRL—P -« - - . 1
25 160005 Screw(MB-1X8) « - = « =+« « . S A A I 1
26 0095065 Clutch Spring« = » + = « « « « = TG F I e o oo e e s §
27 0065415 Clutch Sleeve+ + + « + + » o+ - DI FRAY—T v o o v o 1
28 0065418 Clutch Check Plate - - < « « « « ZTFoFHH(E) » » « + + « 1
29-1 00654232 Upper Feed Roller(30 teeth) - » - Ew—5(301L) - - - - - - - 1
29-2 3101354 " (50 teeth) (Extra) v (50M) A& - - -1
29-3 0065468 " (26 teeth) ( » ) 1 11T) X G A TR |
29-4 0066735 " (24 teeth)( » ) VR 711100 GE A IR |
29-5 0066737 " (20 teeth)C » 3w Q@OYC #» Y+ - -1
30 3100638 Lower Feed Roller Support, €. SetTFou—F¥H—bE) - - - -1
31-1 0065461 Lower Feed Roller(15 teeth) « « » Tmo—Z(15f1) = « = = » = 1
31-2 3101385 » (25 teeth) (Bxtra) » (20L) (4§8EA) - - - 1
31-3 0065469 " (13 teeth)( » ) LA 0% 1119 X SR A IR |
31-4 0056736 » (12 teeth){ # )y » (D » )« o +1
315 0066738 # (10 teeth) { » ) » QOUN( » )« v o1
32 600492 Corrugated Washer+ « » « = = + % AV A SRR 1
33 3100620 Lower Feed Roller Support- « + « Fu—FF%H—h - -« « - - 1
34 120006 Screw(M6-1X12) » » « = = « « » JERIP e o v e e e e 2
15 000779 Knock Pin+ « = + = ¢ o ¢ s o =« A A - N 2.
36 3100622 Lewer Feed Roller Shaft - « « » -« To—Ff o« 0 1:
37 150001 Serew(Md-0,7X4) - « » + « ¢« « - J1oE 3 A L 2
38 3100621 Lower Feed Roller Cover+ + « - - T2 Hh A= . 1
39 130002 Screw(M3~0,5X6) = « -« « 0 - 1 S e e e 2
40 0065431 Supplementary Roller Support - - #fillpe—FHE{IR :
% Ref.No, 41 to 48 ~+--- See the following page.
S




18 _
PULLER MECHANISM(?)

“{aB

PULLER MECHANISH EXCLUSIVE PARTS(2)

Ref, Parts

Mo _ No

41 000538

42 0065435

43 0065436

44 0065437

45 004730

BB o+ v s om s
AT + o o v o x o s
48 —————

18

Amt,
Description Rea,
Washer-.oo.. ------- lij.\,-...... .- .

Supplementary Raller - - + « « - FHa—F. .

Supplementary Roller Stay(B) - » #iBiw—F¥T

2

: 1

Supplementary Reller Stay(4) - » WBIw—FEIT@®) - -+ - -1
B -

. - . 4

Screw(1/8-44X5.8) « + = - o o & ERS v o e e oo
See page 10+ « ¢ « « = = v o o & 19— BR e« v v v ..
----- See the preceding page.
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PULLER MECHANISM EXCLUSIVE PARTS(3) < L AR 19
; Ref. Parts ‘ Amt,
;ULLER MECHANISH (3) _No No Description . & £ Req,
1 0065381 Upper Feed Roller Lifter (Right) - J:u—71§&*(:5‘) AN
2 004440 Screw(11/64-40%x8.3) « - « « - . kxR e LRI
3 000538 Washer +» +» « « « « . . ---7~y“/‘\" ------ RN
4 000334 MUE® = = = = o o o o« o« B ) 9
5 0034979 Flexible Wire Clamp Bushing« - » DA ¥k A Fwira - « = v .9
6 006075 Screw(11/64~40X6) - - - « + . CERT e e e oo e L 2
7 0087126 Lifter Connecting Plate- - = « + ho— 7%&'@#& e
§ 0065374 Upper Feed Rolier Lifter(left) - Em—FEA(E) . » » - » . ]
: 9 0065375 Upper Feed Roller Lifter Pin - -J:_ﬂ—7%¢*}:°‘ e s 0w o]
i 10 0095027 Retaining Ring + « - « + « & e RMFYLF o 0oLl
11 0065376 Lifter Connecting Plate- « + + + Fa—FRU + o « « . . . -1
| 12 006033 Serew(3/16-32X2.2) « = ¢ v v o bR - v v v . IR
13 0065407 Roller Press Bar Bracket - - » - bo— 7}’51’1%1’&3? vl
14 005650 Screw(M5-0,8X14) - - - + . . ceERY e e e e o -1
15 0065402 Lifting Lever Sleeve + + + + « « k@ —F Lot I — 7“ - -1
3 16 006411 Screw(11/64-40X5.5) =+ « « - IRV e e e L |
l 17 {)00340 Nuto------.n..-.._. \y;j‘}boa.---a-l
: 18 009831 Stop Screw(11/64-40%26) - - - CARYARRY . .. ree e e
13 3100614 Roller Press Spring+ « « « - « % Fo—F§@osdi e « « . . .1
20 3100610 Upper Feed Roller Bracket- - + + a3 FIhrw k. s s - .1
. 21 009753 - Screw(MB-1X35) + - + v - ¢« . . xRy L
22 000779 . Knock Pin- » + = - « « - ‘°"//9E’/""°" -2
... 1 ! - 23 0065405 Roller Press Bar Bushing{Upper) - _l:n—-7ﬁ:ﬁ$:7'/‘./3(_l:) +1
. : 24 160007 Screw(MB~1%8) - - « « « + o . . BT «1
\‘; - ! 25 3100609 Reller Press Bar Bushing(Lower) - J:u—7ﬁ11$ija ('F) -1
e 26 0065404 Upper Feed Roller Press Bar+ « - bo—SHixih - . .1
- 27 0034117 Retaining Ring + + - » « - . c e RbhyFY N v e
'l‘ 28 00690 StopPln-°'°-'-"°"ZI‘-“J7‘I:°.‘/°----°--1
‘ 29 000613 Washer « = ¢+ ¢ = o 2 o« & ....:7«}7‘/.1,..........1
30-1 06571112 Upper Feed Roller Lifting Lever - FES - - -1
30-2 3101220 o # n (for ST-4) » (ST—AVJEEE) -1
! 31 000487 Corrugated Washer« « « + « « « BT 2T P+« v = v v v o ]
15 - A . i 3 (176008 Screw(M6-1X9) + « = ¢ o0 o0 0 L JERY . . . S
15 W G ,% : i 33 3100637 Upper Feed Roller Bracket, C. Setbm— 77"7&'\/ fx(ﬁﬁ -1
14 i 3g %—25 i () Ref.No.33DPart No.3100637ik17-4— P DRef. No, 35B R 18~2— L DRef. No, 480)
a i W B & A art No. TF,
L., f 25 Hote : Part No. 3100637 of Ref. No. 33 contains the part numher of Ref. No. 35 on
i *- ; page I7 and Ref, No. 48 on page 18,
for “ST-A" Device ﬂ
\, \ i .
30-2 @q




20 VC3611—155L—D.145L*D.VC3?11—148L-D.IEBL-D EXCLUSIVE PARTS ji_-z‘%fgv%ﬂﬁgg"g 20
] . : Ref. Parts Amt,
VC3611-1561-D Na _ Mo Description & & ‘ Req.
. i 3117088 Presser Foot, Complete Set{156) - $f-n(3l) - + - + « « » . . -1

2 001186 Serew(9/64-40X7,8) « - - « - - CIERY e oo

3 0063280 Presser Fgot Spring- =~ « - » - AR AR .o

4 0065366 Presser Foot Guide Locking Pin ~[HU ALY v « « o v o . -1

5 8063282 Presser Foot Hinge Pin - « + « « iS00 e v v v o . -1

6 000327 Lock Hat « « = = v o o o nw o e O N

7 163202 Adjusting Screw(1/8-44X11) - - «FEBAY « + + - ¢ 0 004

8 3117084 Fabric Presser « + + o ¢ v o o D s « 4 4 0. 0.

9 001228 Screw(3/32-B6X3.0) « » + + + o cJLERT e e v v e a ...y

10 3097052 Presser Foot, Complete Set(145) - #HL(RH) « + = = « + « « » 4]

1 3099104 Needle Clamp(45) = « = o v« o c@bllk e o« v v v v L]

12 3098044 Stitoh Plate(45L) » = « « « o cBME. S .. ...

13-1 0093356 Needle Clamp(48) = » = o v - v v @flEA e+ v o v v v vt

13-9 0093357 » (BB) = v v v v e e

14 0019649 Screw(1/8-44%2.4) + » + « + . S (o 8

15-1 3117122 Presser Foot, Complete Set(148) HE ) - - - s e e e

15-2 3117124 ” ] (156) + " A R N |

16~1 3118024 Stitch Plate(48L) - « + « « . . #H. - L A |

16-2 3118025 n (561.)-.-.....”............1

17 - 00938563 Thread Tension Spring Cap- + + - AWF kT v v A(L) » - « 1

18 0090814 Needle Thread Temsion Spring « - BFFH = + + + = + - . -1

13 00690071 Thread Tension Spring Retainer - HEAFAFX Y A (F)r + - 1

b4 [}(]0177 Felt"""'°""°'7:r.}]/}‘"""""1

21 0031111 Temsion Dise « =+ v v o v o v CHEEF - « ¢ ¢ ... Ly

— : 23 009835 Tension Post » » « = ¢ v« v o SMEEFH . « o . L. L. L
1 VC8T11~148L-D 23 0090812 Tension Post Ferrule - » « + « « RTHFHBIEL « = « -« + + ]
VC3711-156L-D 24 0090856 Tension Disc Byelet« « « « « « « AFFPELARE - » » » - « - « 1
: 25 0090807 Thread Lead—in Guide ~ « + + « « AWFLHZE « =+ = = « = o1




V{3645P-D(1)

VC3645P-D EXCLUSIVE PARTS (1) | T N 21

Ref. Parts
Mo _ Mo
1 3110196
2 3110199
3 (00538
1 E10809
5 a4 w e e e e e
B v v 0 v e e .o
7 .........
8 190056
9 110012
10 0094201
11 3110197
i2 11001
13 100669
14 3110198
15 0065233
16 006535
17 000644
18 004358
19 6094664
20 009604
21 000538
22 0067031
23 3101260
24 000009
25 000426
26 3110195
21 3110184 .
28 110035
29 3110193
30 3110192
31 3110191
32 3110190
33 130007

34-1 3117694
34-2 3117092
34-3 3117090

35 001186
36 0063280
37 0065366
38 0063282
39 000327
40 00330
a1 3110201
42 3117048
43 001228
4 3110200

Note : Size of Collar

Amt,
Description & £ Req,
Front Cover(Upper) =« +» + « + « -« Ch R N A 1
Febric Guide(Left) « « « « = « ~HHHARE) » « v+ « + « & 1
Washer - = + « « & w e e e U‘y:‘/-? ---------- [
Screw(M4-0,7%8) + « - - - ¢ .. J1o%: 3> SO e g
Screw(M4-0.7X5) « « « « « o . . REPFRTS 0 - o0 v w0
Screw(Md-0,7X5) = « « o v - .. BERT e v e v e e 1
Cover Latch Spring - + » « - - « HR—FyFrF s o0 - 1
Cylinder Holder« = = » « « « « « /Uy g o o v 0 v 0o 1
Serew(M5-0.8X10) « « + « « o« « & EFP:r v v oo oo 9
Fasher « = » ¢ o ¢ = 0 o o = o & Dot e v e n e e e 9
Fabrie Guide Holder= « « » » + WA ARFE v ev v e e 1
Fabric Guide = » « + « + « « o . FHAR e o e oo e v n 0w 1
Washer » » » + o« &« = ¢« o o o & & Herd/d e « o v s o s o o 2
Spring Washer- = « « - « « . . . APV T T v s o« 0 )
Screw(9/64-40X5.6)« « + ¢ + - 125 X7 Sr 9
Collar (6. 1X12XE) « » « o « « & BT o e e e 1
Serew(11/64-40%5,5) « « « - - . EFE e v o v v v oo |
Anti-shock Rubbers + + « - - « . 527 i O AR S i
Cylinder Guide Bar Bushing - - + ooz« v v ¢ o 4 v o o 92
Cylinder Guide Bar = « + + ¢ « « YU HFHALF+ o ¢ o o 0 1
Nut * # =« = ¢ o« o a 4 & o « & « » -j—\y '\ ----------- 9
Washer = » « = ¢ + « & o ¢ o o Tird s o o v s v o 0 o 2
Elagtic Tape Guide Bracket{Lower):EHE(F) « - - « « + + » - 1
SPacer ............. 7\/{-...-9- .......... 1
Screw(Md=0.7Xx10) + « = « « « « [ 2 9
Elastic Tape Guide Bracket (Upper)BHBE (L) + « « » « « « + 1
Elastic Tape Guide Bracket Cover EHE N « ¢ ¢ « ¢ . . 1
 Elastic Tape Holders « - « - « T PEEH e s 4w e e e 1
Elastic Tape Guide - - « « = - - BT AT AR« 0 0 00 1
Screw(M4-0.7X10) « « « « « - - & JI0E: 3 A 9
Presser Foot, Complete Set(040) « = (FH) » « « = + s & - .« 1
" ¥ (048) - H o e s o s s o « o o » 1
) ] n (056) - B e e s e e e e 1
Screw(9/64-40X7.8) » « « « « « . JEFP e v 00 v 0oL 1
Presser Foot Spring+ - .+ = « « -« AFETAR o« 0 0 e e e e 1
Presser Foot Guide Locking Pia BV IR - « o o 0 o 4 1
Presser Foot Hinge Pin « + « - - £ R T 1
Lock Nut = = = o » o« o « o &« & uv&‘j“y}\- I o1
Adjusting Screw(1/8-44X11) « - - /EFT - « + v ¢ 0 o o 0 1
Fabric Presser Spacers » = » « -« AL —HF s 00 o o 0]
Fabric Presser =+ « » « « » « « % N R e ]
Screw(3/32-56X3,2) « - - -+ « . 1 S N .9

Suction Pipe(Right) + + » + + + A& () RIS L |

@) W T—OTERAEXAEXEERL TV ET
----- Inside dia. XOutside dia. X Thickness.




22

VC3645P-D EXCLUSIVE PARTS(2) BT (2 22
VC3645P-D(2) Ref. Parts ' Amt,
1 _Ne No, Description i) £ Req,

17 3100767 Teasion Roller(Upper)nC, Set(2) Friraro—3 (L)EE -1
) 3100768 Tension Roller(Upper), C, Set(l) Fy¥raia—3 (L)@ -1
3 3160769 Tension Roller (Upper) < = « + « - Friarue—7(k)- - 1
4 3160770 Tension Roller Ball Bearing+ « - —A_RFP YU« o« 4 . . 1
3 009220 Screw(E1/64-40X8) + » « + -« . IERY e v v v v oo v 3
6 0063469 Tension Roller Shaft - « » - - - Frvavo—SEe - .. . 2
7 009145 HUf s = ¢ = o ¢ s « + « » & N 3 T i
8 0064173 Tension Roller Slider~ » « + - - - & A A 2
9 006475 Screw(M8-1, 25 % I8) « « v v e ot B S 2

10 009980 Guide Screw(MB-1X10) + + + « - .« HAFERP e - v o o0 v v 1

11 3300101 Tension Roller Holder - « « + « « B o 1

12 00%955 Serew(M8—1,25X%65) « « « o o . . B S L N

13 000443 Wagher = = « = « = = 4 ¢+ v o .. P g R 4

14 0031014 Slider Stop= « « « « ¢ ¢ « v . . AFATRIY T+« v o o 2

15 0031015 Slider Stop Handle + « + « - - . ATGATRA b I 8

16 099853 Screw(11/64-40%6.5) - » » + « - [ 2

17 3110130 Tension Roller(Lower), C. Set(l) Friraluo=F(F)GE -1

18 3120240 Tension Roller{Lower), C. Set{l) v i’ga ./nuy(‘F} (iﬁﬁl)' +1

19 3120241 Tension Roller(Lower) - = = « » « Fuisg - 7('F) oo 1

20 0065258 Roller Holder (Lower)} =« « « - - "Fr.r—-7ﬁ e e e ]

Tl 004428 Washer « « « = v ¢ o o « o o o a DySidp e o v e 2 e e )

3% 006920 . Wood Screw(op 5, 8x32) - « « - - « RERP e vvve v ooy

23 3120114 Elastic Tape Front Roller, C. Setﬁ?u—‘;'(iﬁ) -------- 1

24-1 0065253 Front Roller(Long) =« « « « + « « AE—F ) o0 0o 0. 1

24-2 (067140 » #  (Short)« « « « o o . " 16+ N TS I

25 0032719 Collar{(10X16X6mm) + « = - » » o i‘r‘?'— ---------- 1

26 001459 Screw(9/64=48X3) + « ¢« « =« . B I RN 1

27 0067023 Elastic Tape Guide(Front) - - - :f.lxif’i’ F@D e - e e v 1

28 003638 Screw(11/64-40X4) - - « « « « & 1 T L 2

29 3120244 Front Roller Shaft « « + » « « Blo— Tl e« « v 0o 0. 1

30 3120243 Front Roller Shaft Comnector + - Mimt—Ffh@Ep - + « - - - -« 1

31 000420 Washer « = « + s « ¢ o = s o o « % SRR IR 1

32 (09936 Screw(M8-1.25X320) +» « + » « o« B 8 T L R 1.

33 160007 Screw(MB=-1XB8) « « + + « =« « IEFT s s v s v 0 v ee e §

34 3120245 Front Roller Holding Shaft - - - Bjue—FFEITHy- - + - « « + 1

35 0067025 Bracket = = = ¢ ¢ ¢ + =« 4 o . i 2

38 609877 Knob Bolt(M10-1.5%320) + - - « -« STHEIER e e o3

37 009947 Wood Screw{(¢ 5, IX25) + « - « - ARPF v o 1

&) 7 0TEEREXAEXEEZRLTWET,

Note : Size of Collar +«--- Inside dia. XOQutside dis. XThickness,




23 S _ _ - " “UT” DEVICE(1) ' “UTEEE (1) 23

Prm— . Ref. Pal‘ts . Amt.
UT” DEVICE(D) . _ N Descrintion o : Reg.

1 0065373 Lifter Lever + » « « « « s oL A— . o0 0L ]
2 0093499 Lifter Lever Stopr + + « « « « B FLRA—2 b7 . +]
3 004358 Serew(9/64-40X5,8) » + = « o BRI . 0 0 0400 .., -2
4 31005833 Tension Release Lever - » » o o - BEEAPE « - « « o v o o o]
5 120001 Serew(Md-0.7x18 - + » - « « . . B 3 N I 1
6 3100528 Tension Release Block+ - - - « - BEAT Y o - oL 1
1 007610 Screw(M4~0, 7X10) - = « « « . . bR ... L
8 3100525 Tension Release Connecting Plate SRABAMHEIE - + « - » - « « 1
9 110009 Screw(M4-0,7x8) « - - - .« . LR | 3 I I T |
i0 170009 Screw(Md=0,7X4) « « «+ o v o o CEHRT v o0 oo L]
11 3100536 Terminal Holder, Complete Set - - SFE(H) « « « « « v« 1]
12 3160535 Terminal Holder Support+ - - « - S4FBERfHE- - » « » « » -1

13 00635886 Terminal Holder- - + « - - « « & - = B I IS |
14 0609985 Screw(M2.5-6,45X10) + « » « + - R - o v o e e . .)
15 110012 Screw(M4-0,7X5) o« « « = v o 1 S IR -5
16 0063612 Cord Clamp(4N-9 6.8) - - - - - CaA—RZFUT e

17 0094491 Cord Clamp(2N-¢3.4) - - « - - =R T i Vo

18 0022836 Synchroniser Positioning Pin. « - HI L aFrry - = .

19 0022837 Synchroniser. Cashion « - « - - - Ry 87 2y

20 0094387 Tension Release Shaft - « « .« « « SEF A » + + 5.0 &

21 3100528 Thread Pull-off Eyelet « - » « « HiBARE - « + + « ¢+« 41
22 1067161 Thread Pull-off Bar+ = « « « -« AR - e ]
23 0063076 Swing-proof Spring « « » + ¢ < < REEAEEHEAR . - - v+ o1
24 0094433 Collar{dxX1IXTmm) =« + + « « ¢ e HTF— s vom 0 o o LR |
25 001208 Serew(9/64-40X5) « « ¢+ ¢+ o v CHEFRIT e e v e 0w .. ']

3 Ref.No. 26 to 41 -++++ See the following page.

Device classification BED
Mark | Trimming Wiper | Foot Lifter
Solenoid, C, Set | Sofenoid, C. Set | Solenoid, C. Set
2E | 0011802 : 3109930 3100571
UT-1 X O X
BT-2 @) O O
UT-3 @] O X
UT-4 O X O
UT-5 O X X
UT-6 X X X

O +--++ Assembled —— F b
X +--++ Non-assembled -~ #EL

() F7—OFRIABEBXAEXIFERL TN ET, ' .
Note : Size of Collar ++++- Inside dia, XOutside dia. XThickness,




23

. - : . “UT”_DEVICE(1) T 1) 23
“uT DEVICE(I) : i Ref. DParts ’ Amt,
: No __Na Description & £ Rea.
26 3181275 Thread Pull-off Hook Unit(See tabls) 24827 v & () (T30 - -
27 001459 - Serew(9/64-40X3) (See table) - - LRV (TREBMB) + + - + « - -
28 3101276 Thread Pull-off Hook Unit{See table) B A7 v & () (FHEH) - -
29 0094396 Thread Pull-off Bar Holder - « - SpiSAdfslifEl. - - v . .« .}
30 0033024 Retaining Ring = « - « « - « .« . Abhw Y -0 0o 1
31 0063515 Thread Pull-off Lever+ - - - - - BEEA Lt e o o 0 a 1
32 0006990 Dowel Pin» » + » + = = o o . . CEAE s s e e o
33 0094390 Tension Release Adjusting EccentricRiB ATz - » - + 1
34 0005334 Swing-proof Spring - » « ¢+ o« HEBAEPHEAR 0 - - - . -]
35 601170 Screw(9/64-4012) - « « .« . v lBRY e - s e s e N |
36 3100528 Tengion Disc Separator + « - « « REGAH - - » « - . RN
37 3100527 Tension Post Support « « + - - < RW/FH - -+ - o 0 o 0.
38 110014 Serew(Md-0.7X18) « -+ - -+ o Lo kT4 - . .. R R
19 000505 SPACET * = = » o » » o & = o = D .9
40 3101202 Conngetor Supporting Plate(Extra) MUAFAR (4%8EG) « » - - + - - 1
41 110013 Screw(M4-0,7X8) (Extra) - + + - IRV EEER) - 0 - - - 02
3 Ref.Fo. 1 top 25 ----- See the preceding page.
Parts No 3101275 | 001459 | 3101276
2 Needle 248 3 1@
wiihout Spreader pes. § © pes. ¢ pc.
3 Needle 3 4 -1
without Spreader.
2 Needle 2 4 2
with Spreader ‘ pes.
3 Needle 3 5 2
with Spreader




2 4 “UT” DEVI QE ! 2 ! . “UTm 2). 2 4 I

“UT” DEVICE(2) ] Ref, Parts ’ Amt,
i o - No. No Description th B Req,
: 1 0011802 Trimming Solenoid, Complete Set - REIUV L /AL N - - - - 1
' 2 (011801 Trimming Selenpid« « - « « - - - FEYIVL /LR 0 0 o 1
$ 0063579 Solenoid Dastproof Cover - + + v YL/ FEFEEL— .+ - « + 2
4 000140 Nt s v ¢ + o « o o « « + o o « » el S
5 000598 Washer « « =+ = = ¢ o o a o . Ty e oo v oo oo 1
[} 000597 Anti-shock Rubber - » « « « « + » BEATA . « v 0 a0 e 1
7 0077410 Retaining Ring + +« = - » + - BRI 2
8 005650 Serew(M5-0.8X14) « « = + « « B 3 T A T 3
9 3100524 Trimming Solenoid Support+ « « « YL Jf FERAIE - - + « « » 1
10 120013 Screm(MB~1X15) + ¢ = « « + « & & B R A R
: 11 0063610 Switch, Complate Set - «o w o « A F(EH) - « « « + ¢« v - 1
i 12 0063607 Switch Support - - - ¢ - - - o
13 110004 Screw(¥3, 5~0. 6 8) 7
: 14 0063508 Switch - - . AALTF e o 0. 1
15 0063609 Switch Cover = » ¢ ¢+ ¢+ o C o ZLGTFHIN— 0 ¢ 0 o .. 1
16 009984 Screw(M2,3~0,4X10) « ¢ « » - R
17 0053608 Switch Guide - - - « + « o oo .
18 001227 Screw(l/8-44%3.8) + + » <. . &
19 0036133 - Cord Claup(5N-¢8.4) - - - - + . e
90 000145 NEt = o ¢ o = = o ¢t s o 0 = o o »
21 0095388 Plunger Connecting Rod « « - - .-
22 001457 Packing Screw(l11/64-40x3.3)
23 0095339 Plunger Connecting Rod Pin - - -
24 3100520 Plunger - = « + v «+ =+ =« < - .
K 25 160003 Screw(M5-0,8X5) » « » « o o -«
i 26 3100532 Solenoid Return Shaft- « « o « VAL FRY Yy Zh - o1
: 27 0093491 Collar(83X16X8mm) = « « « « « b R i
28 009508 Screw(11/64-40XT7,8) + » « +« o B3 I 1
! 29 0095336 Solenoid Return Spring - - - - - JUVIAFRWHAR -« » o - 1
I 30 180006 . Screwed Pin(M5-0,8x8) - - - - i 2 T R 1
31 3100523 Conngcting Block(Right) Support Spring BT v o V¥ 4k - 1
32 31006522 Connecting Block(Right) - » » » HEESoZE) - e s - - 1
13 100001 Nat = « ¢ « @ = » ¢ 4 ¢ ¢ = + o « e g
: 34 190008 Connecting Rod + + « = - - « « . EWEEEE . v 0 e e . 1
35 3100521 Connecting Block(Left) - « » - - EHETay (B - - - 0 .- 1

() T —OHERIAEXAEXEERLTVWET,
Note : Size of Collar »---- Ingide dia, XQutside dia. X Thickness.




| 25 “UT" DEVICE(3) “UTHEEE (). 25
f © : Ref, Parts ‘ Amt,
“UT” DEVICE(3) _No No Description ’ T £ - " Req,_
i EXTRA PARTS 1 3100508 Lower Knife Driving Lever - - » T TAREBEL A~ oL
2—% %—2 2 176005 Screw(Mi=0.7XB) = =« ¢ v v s LR 4 e, g
i 3 3100502 Lower Knife Carrier- -+ - - - . TARB = v v v v s 0]
! 9 3100514 Lower Knife Holder + = « - + CTARKAHE - 0 0 - 0 . 0
5 3100513 Lower Knife« - « - « « . . A S T + 1
! 6 110030 Screw(M3-0.5% 2,6} - « « « « . . B e voee e}
| 7 3100501 Upper Knife Carrier- « o« v v v btzmfhe o v v v v v oL
; 8 190006 Screw(M4-0.7X4) « « + o 0t L ERT . 0 0oL + 2
5 g 100006 Nut------'---°‘---*j‘\y}~-°-------°-2
3 10 3100503 Knife Guide Lever- + + - « «+ « v ARAH AL FLsSoms « - 4 . - g
! 11 3100504 Knife Guide Lever Ring(Left) - - AAHT A FLA_—D 0 () -1
12 3100505 Knife Guide Lever Rlng(Rxght) T ARHARL A=Yy () - 1
13 130003 Screw(Md—0,7XT7.3) « - ¢ v v v bR e 2 0 w0 e 2
14 3100515 Upper Knife Carrier Spring - + « EAREAR -+ « « v 2 o . 4]
‘ 15 170006 Screw(Md~0,7x2.5) - + « « . . sERPP e a0
| 16 3100560 Crank Chamber Cover - + « » « + . FhIBR—e e o0 ool
i 17 3100531 Upper Knife Carrier Stop -« .- - _I:}Z"""Z e R |
‘ 18 110008 Serew(M4-0.7X5) =~ « « N | e LI T
i 19 3100517 Lower Knife Carrier Guide « - 'F?lX'é.":Uf]' }‘““ L IR
f 29 110009 © Serew(M4-0,7x8) - - . . .. JJ:ECV'-'_""--_ R |
i 21 3109518 Lower Knife Carrier Gulde(Upper) FRAREBY A F‘(_E;) ERETE |
’ 2 110062 Screw(M3-0.5%5) « « + . CIERP e e Ly
23 3100512 Uppel‘Knlfe"'°"'""J:}Z--"ﬂ-:f:'-'-'-'l
24 110024 Screw(M2~0.4%6) - -« « . . . _IJ:JF/ Pt e e e e a0 g
25 110025 Serew(M2-0,4X10) « « = « v - o LRSS0 L, -1
26 110023 Screw(M2—0.4X3,8) « ¢ ¢ v oL L ERT .- 0w oL
27 3100507 Upper Knife Guides -+ « « « .« J:)‘Zif'fl““ LI NI |
28 3100508 Clamp Spring = « « + « v« « o o SBET TR~ + v 0 0 0w o
29 3100509 Clamp Spring Pressure« « « - « -;"ﬁ:‘*%iﬂ$ﬁr‘/- IR |
30 3100510 Clamp Spring Pressure Holder - C BRI RO . - - - 1
3 3100511 Clamp Spring Pressure Ad,)ustlng Piece %‘-&\)\*ﬁvﬁﬁ*h“ -1
32 130005 Serew(M2—0.4x4) - » « - . . cdBRY 0 e oo, -2
33 3100516 Lower Knife Carrier Support Sprlng TA Z-L\iznz\:,: soer e ]
34 110034 Serew(M2-0.4X2) « « « < + . . '.H::F‘f) """ . <2
35 3100560 Supplementary Spring - - + - 7‘7{“*@5]/\3{ R |
36 110031 Screw(Mé~0, 7X12) » - « + « . . (=5 3> R e |
37 3100565 Trimming Mechanism, C. Set - - -UT%%(KE) e ]
38 3100530 Looper Thread Pull-off - - - - °Jl/~—/\°,%-§iﬁ‘- L |
3 Ref.No. 39 to 54 -+++- Sece the following page.
]
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“UT” DEVICE(3)

EXTRA PARTS

“UT”_DEVICE (3)

Ref. Parts

_Na_ _ Mo

39 3100541
40 0010841
41 000002
42 000012
43 3100546
44 120007
45 3100542
46 170007
47 3100543
48 3100548
49 3100544
50 3100545
51 116097
52 3100547
53 000531
54 3109930

3 Ref. No. I to 38

SUTrEEE (3) 25

-Amt,

Descriptin 2 Req,
Solencid Support « « v ¢ ¢« VLA FRFE - o - o]
Wiper Solenoid » + - + - « - . P OARI LI AR o e e o
Spring Washer- « - + + « v+« S RFULIT o e e . L9
Nat + = = + + = P4 e s e e s ..j-‘y]-......-.....g
Wiper Solenoid Lever = « « « ¢« « DAY L 2L FLsSt— 0t . o]
Screw(M3-0.5X10) » = + « « « o -1
wiper Link * « « « + « & s e . U,{}{’y :'/& L L |
Serew(M3-0.5X2.5) - + « « . . 1 A I R R TN |
Wiper Bracket s « « -+ » - RN P i A2, 2 d R |
Wiper Thread Guide = » « » = - « DAICRBRH ALK+ = » ¢+« o]
Wiper- - » « » « e e e e s 720 & o S |
Wiper Fizing Washer- - - - - - CTART g oo 1
Screw(M2.5-0,45X6B) «. %+ « « = s JbHT e ¢ v 400w .9
Thread Clamp Spring Plate« - - « BBES % . « v - . . .. .1
Washer = « « « + & + 2. ¢ o « & R T 1
e e -1

Wiper Mechanism, Complete Set - + T S35 ()

----- See the preceding page.
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J°UT” DEVICE(4)

1

r---..--.._.d“

7

——8

et

21

Na
3100571
3106570

Q00070
006429
9006016
409865
000676
0011733

000011

000528
000538
0060306
0064045
0064046
0035301
0033024
0064047
009853
0032786

6037912

009376 .

“UT EEE (4). 26
Amt,
Description 5 £ Re
Presser Foot Lifter Selenoid, C. Set ﬁ:t%b') /A KGR) -
Solenoid Support « « « + « - . . JV2AFH - - ....1
Hanging Nut + = » « - L s EYF b e e v e e g
Washer = + + ¢ = ¢« o o« o« o & "D}V‘? L I
Nut s = = = = Ve e e e e e s 2R 2N T 19
Hanging Bolt « » « + « + =+ « BUEAR -« o a0 v . .q
Spring Washer« - - - - S -27’)/?’9 PA7e JEEEREIE 8
Presser Foot Lifter Solenoid '+ «#gBHF YL L o o« » o]
Screw(M6-1x20) = » + + -« - . . J S . 4
HUt » » ¢ o ¢ 6 o ¢ o s o o v = & Y ]
Washer = = = + « « = & & e s s B iz o0 s s v e e e W]
Anti-shock Rubber« « « « - + « «EBET A+ » « 4 ¢ o 0 0. 2
Nt » » + o = o o ¢ o o o o & N
Lifter Conngcting Rod- - « « « -«
Lifter Connecting Link + - -
Connecting Link Pin- - « « « « -
Retaining Ring - » = « « - - « -
Presser Foot Lifter Solenoid Lever #IE /V}z{ Fr,oi—-.1
Serew(l1/64-40%6,5) + » + - - - 108 2> .1
Solenoid Lever Pin - - « » -« - . 2 ARy e o - 0]
Chaine = = » » + « « = = I I |
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i am _ UT-A” DEVICE(]) “UT-AS558 €1) 27
UT-A" DEVICE(1) "Ref. DParts Ant.
‘ ) Mo _ Mo Description 5 % Reg,
1 0065373 Lifter Lever « « + v « + v o o fHEdBA L N— e « « 0 v o 2]
g 0037912 Chaime = « = + = » « « =« - T T
3 0093499 Lifter Lever Stop- « » « = + BBl A—2 ko - o1
4 004358 Screw(89/64~40X5,6) « « - + « . kR e e . s aTe o g
5 3100533 Tension Relesase Lever- + + « « « REBAPH - » « » + « « « « 1
& 126001 Serew(M4=0, TX14) » « = = « « & IRV e .0 voe . -1
7 3100526 Tension Release Block: - + + - « RfFEAF oo+ - - o . . 2]
8 007610 Screw(M4-0, 7X10) - » + - « « - . I SR L
9 3100525 Teasion Release Connecting Plate RS AEEMR - - - + + « + 1
10 110009 Screw(M4~0,7X8) - » » « « o o 4 IS 3
i 11 170009 Screw(M4-0,7%4) + « - o o . . o 3 A N I R |
b 12 094491 Cord Clamp(2N-g3.4) « «+ « + ¢ c e FZ TV e vt 4 4 s -2
i 13 110012 Screw(M4—0.7X5} « « « « + v v v 0 o ... |
14 0022838 Synchronizer Positioning Pin - - WP aF e v o 0 v v o]
; 15 B022837 Synchronizer Cushion - + « « « « YL a L rviat - -1
! 16 190009 Screw(Md4-0,7X7) - - « « - s s IERY . - s ey
\ 17 096358 Air Wiper Bracket- » « - - s TPV E s - e
i 18 009747 Serew(M4~0_7X10) « » « + » e BRY . S e + 1
19 000644 Spring Washer« « « « « « o v C RFYLF T o« 0 v . .1
20 000539 Washer « « » « « - e e e e e Tk e o0 s s e
21 1096357 Air Wipers « = = » o v o o o o TR LA o 0 e ]
22 009744 Screw(M3-0.5X10) - » '« « « & E | 3 R RN Rr |
23 Q00002 Spring Wagher- « « + + « + - « CRFULFTwiip s v+ o 4]
24 006014 Washer « = = » = 5 ¢ & « = o « Toidp s oo oo enn]
25 3100529 Thread Pull-eff Eyelet - - « - « REBAKE - - -+« « « & -]
o ¥ Ref.No. 26 to 44 --«.- See the following page.
Device cla
Mark | Trimming ‘Wiper . Faot Lifter
Lylinder, C. Set| | Cylinder, C. Set
ks 191062 | ———— 1091005
UT-Al X O ’ X
[iT-A2 [@) C @)
UT-A3 O O X
UT-A4 O X O
UT-Ab ) (@] X X
O ++evs Assembled ——— FY

X erees Non-assembled — #EL

(BF) VA BT TRERTRCE-> TR TSI ¥ EERL T ERE A,
Note : For Wiper, the air blowing system is used instead of Air Cylinder.
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“UT-A" DEVICE(1)

“UT-A"3512 (1) 97

“UT-A” DEVICE(D)
Ref, Parts Amt,
Mo No, Deseriptien i Rea,
26 0067101 Thread Pull-off Bars « « » - « « REBARE - o -0 e I
27 003076 Swing-proof Sprimg - - -+ ¢ ¢ s HARAEEE AR - - - - - 1
28 0094433 Collar{(4X11XTmm) « «.o = = = e BHTF— v v o 0 0 v v o v o, 1
29 ¢0.1208 Serew(9/64-40X5) » + + o o - 4 . R e - s e e BRI
30 2101275 Thread Pull-off Hook Unit(See table) &ER 7 < 2 () (F#8E) - -
31 001459 Screw(9/64-40Xx3) (See table} - + IERT(TFRBE) » « = + « « =
32 3101276 Thread Pull-off Hook Unit{See table) RdE A7 v ¥ GE)(T#EH) - -
33 0094396 Thread Pull~off Bar Helder -« « « REBABHEEER - - - - « . . 1
34 0033024 Retaiping Ring « » = « + « « + 2 g e 1
35 1063515 Thread Pull-off Lever- - - - - BB AL— e s e 1
36 0006%0 Dowel Pin« - v.0 = v v o o v 0 Wb AL e o h s e L 1
3T 0094390 Tension Release Adjusting Becentric @A MmMize - « « -1
38 0095334 Swing-proof Spring « - « ¢ » - - SRR AR AR . o 0 0 . 1
39 001170 Screw{3/64-40X12) « « « « o 4 IERT oo s c v -1
40 3100528 Tension Disc Separater - - - -+ - HEBEA . o - o v e 1
41 3100527 Tension Post Support - - - « - . B R 1
42 110014 Screw(M4-0.7X18) » + + « = « « o 1 o N L A T 2
43 000505 Spacer ............. Z,\‘\—--]j- ........... 2
44 0094387 Tension Release Shaft+ - - - « - HABAW - o e e . 1
% Ref.No. 1 1o 25 +o+-- See the preceding page.
Parts Na 3101375 | 6014593101276

2 Needle 2 & 3 & 118

without Spreader pes, pcs. pc.

3 Needle 3 4

without Spreader

2 Needle 2 4 2

with Spreader pEs.

3 Needle 3 ) 2

with Spreader

() B —O~FEREPNEXAMEXERRLTWES, .
----- Inside dia, XOutside dia. XThickness.

Note : 8ize of Collar
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“HT-A" DEVICE(2) “UT-A” 2 28

“UT-A" DEVICE(2) i Ref., Parts Amt,
. E)—s N Mo Beseription i £ - Ren,
1 1091002 Trimming Cylinder, Complete Set- RBIYUL UL ¥ () - - » - - 1

] g 0010346 Trimming Cylinder+ » « » » = « I | 1

= @ 3 0010057 Elbow Connector - « » - .« « « « “HAFRRER .« - « ¢« o« 4 .. 1
T 4 0010143 Silencer. ------------ -ﬁ-/f '[/“/‘ﬂ- ------ e e v ]
5 7 5 - 000389 Spacer ------------- RJ{\-—-B' ---------- 1
6 0014120 Anti-shock Rubber+ « + « « « « CHBELA -~ + « « = ¢ o 0 2. 1

7 0033104 Collar(10X18X9%mm) « = « » « - - BT— e e e v e e 1

8 005550 Screw(11/64-40%13.6) + « « » + . IERE < o v v 0 v BRI |

9 0096355 Cylinder Bracket « « ¢+ » ¢ « « L YU FFTGhroyh -« o . 1

10 005850 Screw(M5-0. 814}« » - » « « . . I 3 L 3

11 3100524 Trimming Cylinder Support- - » - /Y /ﬁ”ﬁ"&(ﬁ"’“ ------- 1

12 120013 Screw(M6-1X15) - » « + « -« - . ERT e v v v v 2

13 (0663610 Switch, Complete Set » » « = « » AL FGH) » -0 - - . 1

14 0063607 Switeh Support » + ¢ ¢« e v e AAFEfFIR »+ = -+ - - 1

15 110004 Serew(M3,5-0.6%8) - - « « - - & EFRP s v 0 -0 0o .+ 3

16 0063606 Switeh = » » ¢ ¢ 2 v v . a ARADF e 0 v s 0 a0 ]

17 0063609 Switch Cover - » « + - - - Te e c RAYFRSR— e e e ]

18 0099384 Screw(M2,3-0,4X10) » « « « + « R e o o i, IEEEITEEY ]

19 0663608 Switch Guide + + ¢+ v =+ o o & A A }"f“ﬁff ]" cre e e ]

20 110002 Screw(M3—0.5X5) - - =« -« o SR . o IR IR BT

21 0036133 Cord Clamp(5N-¢8.4) - - « - - =l N 3o AT DI E 1

99 000145 MUL « = % & ¢ o @ + » o o o 4 o . D e SIS e e g

23 0095388 Plunger Connecting Rod - » + - - 7”?‘/?‘)’-\%19 Feoooeol]

24 001457 Packing Screw(11/64-40%3.3) « - FERT + -« + v « v - o o L. 2

25 0095389 Plenger Connecting Rod Pin « « « #F o Ppmy FEY - -+ o]

26 2100520 - Plunger- - » + « = = ¢ ¢ « « » o PP e e e s 1

27 160002 Screw(Mg~0,7X5) « « -« + « « & IERE e v a0 v v v 2

18 3100532 Cylinder Return Shaft- +» « « - - YL FEIV YT b - + 1

29 (093491 Collar(BX1BX8mm) - + « « « « « HTF— v v v o 0 e s 0 1

30 009508 Screw(11/64-40X%7.5) + « « + « &« 1 8 O B 1

31 8095336 Cylinder Return Spring « + » « L P FEI R - - - 4 1

32 130006 Screwed Pin(M5-0.8XB) + - « « - | 3 N R 1

33 3100523 “Connecting Bleck(Right) Support Spring EE T o v FFx A% . 1

34 3100522 Connecting BIock(nght) ----- HETvwy 7B - <+ o 0 - 1

35 190001 NUE ¢ ¢ ¢ a'c & o o 2 o o o « « » N 3

36 190008 Connecting Red + « » + « « -« « & FEEEE . - s 0 0 0 . a0 0]

37 3100521 Connecting Block(Left) - - + « BTy 2@ -0 1

() B 7—o-HEEREXIEXEERL TN E T,
Note : S8ize of Collar «---- Inside dia. XQOutside dia. X Thickness.
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"“UT-A" DEVICE(3)

EXTRA PARTS

“UT-A" DEVICE(3)
Ref.

No

D 00 ~3 &Y G O G BD

Parts
Mo
3100508
170605
31080502
3100514
3100513
110030
3100501
190006

. 100606

3100503

3100504
3100505
130003
3100515
170006
3100500
3100531
110008
3100817
110009

3100518
118002
3100512
110024
110025
110023
3100507
3100508
3100509
3106510

3100511
130005
3100516

110034

3100560

110031
3100565
3100530

“UT-A"SEE (D) 29
: Amt,
Description i £ Req,
Lower Enife Driving Lever - s FRAABESLA— - . .. 1
Screw(M4—ﬂ.?x6) ........ _u:%?/ ------------ 2
Lower Knife Carrier- + o « + « S FRARG» v ¢ v o+ 4 4 o . 1
Lower Knife Holder - - » - « « « TARBMH < -+ =+ « & 1
Lower Knife- « « » « « « « o v, TFTRAZ e ¢ o v v v a e e 1
Screw(M3-0,5X2,6) - - - « . . . ERD e v e e e e e 3
Upper Knife Carrier- » - + - I - 3 8 1
SCI‘EW(M4—0_7X4) ........ _Ll:*:-‘/“ ........... 9 ‘
L T T For bt ot e e e e e e g
Knife Guide Levere - » « - « « . ARAFALA R~ ¢ v o o g
Knife Guide Lever Ring(Left) - « XRH A KL A=Y (&) - 1
Knife Guide Lever Ring(Right) « - ZAM A FL—1 7 () -1
Screw(M4~0.T%7.3) « « « + + - . ERS e e o v oo oL 3
Upper Knife Carrier Spring - + + FARENE « v o 0 0 . . 1
Screw(M4-0.7X2.5) - + + - -\ . ERT e v e v e e i
Crank Chamber Cover+ « « « « « & FHEIR— e o e e e . 1
Upper Knife Carrier Stop - EAREBR A - o000
Serew(Md-0.7X5) « « « « « -« . . R e v v v e e e . 1
Lower Knife Carrier Guide+ + + - FRABH AR+ = + ¢ = « « 1
Serew(M4—0,7X%8) « - « « - . .. RS s v v v v w v w 2
Lower Knife Carrier Guide(Upper) FAREF A F(L) - » « « + 1
Serew(M3-0, BXB) ¢ ¢« o v i AESRSP e v v v e e e e e 1
Upper Knife« » o « =« 5+ « o 0 4 EARA e oLl 1
Screw(M2-0.4XE) « + « + + v v bRD e 0 0oL g
Screw(MI-0,4x10) « = « « < . . . 1o 3 A 1
SCTEW{MZ"U,4X3,5) ........ ..[.I:.*:\) ........... 1
Upper Knife Guide- +» « « « + - & EARF LR o o v o o h 1
Clamp Spring = « » + « « « = « & BREEINF . v e e e 1
Clamp Spring Pressure+ « » + » PRI AR e - o e . 1
Clamp Spring Pressure Holder - - dBS <53 HptE - « - - 1

Clamp Spring Pressure Adjusting PlecesR¥ I NRI-FMH - - 1

Screw(M2-0.4X4) -« « - . v .. 1 9

" Lower Knife Carrier Stpport Spring FRARBET AR« + « « » 1
Screw(M2-0,4X2) - « » « ¢ . R e v e v e v 9 -
Supplementary Spring - < » + . - EARBREIRER - - 0 - . 1
Screw(M4-0.7Xx12) + » « - + + . . i 3 I LR 1
Trimming Mechanism, C. Set - - - UMBHEGA) - - - - - - - - -1
Looper Thread Pull-off - - - « -« T iR AR s v e . 1




30
© “UT-A" DEVICE (4)

1t
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“UT-A" DEVICE (4) “UT-A"358 (4) 30
Ref, Parts ' Amt,
No No Description i A Req.
1 0910073 Regulator« » » « - =« « v« 4 4 o R e 1
2 009973 Screw(M5-0.8X10) « « - + - - . . ERP e e e oo, 2
3 000689 Washer » » = » « « « « D B s 9
4 000600 Spring Washer- » « = « v+« « C RFYLF T o v - Ly
5 000009 Hut e = = o « o o « » o « o o o » AR T 9
6 0013218 Regulator Supports + - - « « « Vo b—FEfdtE « - - - 1
T 009937 Wood Screw(p3.8X20) - » « - « « T T 5
8 0033939 Hose Band» + « « « + + « . & R R R e e e e
g 0010108 Hose Connector(g¢8-1/4) « - - - « F—RAzm=Fr s v e o v 1
10 0010288 T=Jgint = « » o o ¢ & = o« o 4 . THREE» » ¢ v o v o 4 2 vt 1
11 3201035 Presser Foot Lifter Cylinder, C. Set S v UL # (48) - - 1
i2 0033104 Cylinder Stop Collar + « + + + WYL HF R o pF—. . -1
13 . 005550 Screw(11/64-40%13,5) - » « -« - ERYP oo o000 1
14 0014120 Rubber Cushion « = « + « « &« & & BETL . « v o oo 1
15 1091050 Presser Foot Lifter Cylinder - « Wil v Yoy -« « . . 1
16 3201037 Cylinder Rod Chip~ + + + » « « « UV Hpy FFouF. . . ]
17 3201036 - Cylinder Bracket + « « + v+« C U DU TRAR . - o - - o o 1
18 120013 Screw(M6-1X15) » + » « & « o . . RS« v o e o 2
19 000425 Washer + ¢ = = « « « o v v = o« & T I N S 9
20 6010057 Elbow Comnector+ » « + « = « « « TR e - e e 5
21 0010343 Electromagnetic Valve, C. Set(UT-A2) EREfR(E) - - - - - e a1
22 1090012 Manifold « « + « « « « v v« .. T=TFNAR s e
23 009880 Wood Screw(p4.5X40) « « + « - RED« - 000 o e e
24 0010143 Silencer ............. ‘ﬁ-,f l/“/'ﬂ- -------- . 2
25 0010263 Connector (¢ 6-PT1/8) + « « « + « TRVH « v o 0o 0y |
98 0010119 Seal PIuge = « = = » » + + » o & P A a2 -3
27-1 1030011 Electromagnetic Valve(UT-A2) - - BB - - + ¢+ = « « . . -+ 3
27-2 1099011 » 7 (UT-A2/AS3) 7 v e e e et 4
28~1 0019254 Speed Contreller (UT-42}) - - « + A¥—Fayr ho—F .+« « + « |
28-2 0010254 » (UT-A2/483) - - " .« v . .3
29 0010868 Cord(4) - + « =+ « v - v v o ot S— KA - s e s .. |
30 0010869 Cord(BY » = = » o v v o o+ o 4 4 . ) B 1
31 0010261 Vinyl Tube(6X4mm) - - + « « . . (o=t A A
32 0010260 Vinyl Tube(4%2, 5mm) - - + + - - i O A Ak N R R
33 1e90100 Electromagnetic Valve, C. Set (UT-A2/AS3)SERESR ()Y - - - - - 1
3¢ 1090013 Manifold+ « » - « -« e e e e e d=t ) 2 I |
25 1200003 CORdfC) = = « = v » o « » e e T R(D) e e e e e e - 1
(F) Eoe-ASf ZPHELOBRER L ES 2B LET SN,

Note :

(%)

Note

As for Vinyl Tube, your order must be accompanied with No. and length,

Ref. No.33o0BRE )ik, “UT-A2/AS3"FI® &0 C3i— U DEIHIRE, L3I
HHLET,

: The Electromagnectic Valve, Complete Set of Ref. No.33 .is for “UT-A2/AS3”

and is to be used together with related parts on page 31.
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“AS3” DEVICE

zAB3” DEVICE “AS3VEEER 31
. Parts Amt,
Ne Description & £ Rea,
0010073 Regulator ------------ E/¥.‘.’;L [/—57 ........ 1
0013218 Regulator Support« - « + o« « « - U¥o L—FEMHE- - + -+ - 1
009973 Screw(M5—0,8X 10y « « « » « « .« EFT e oo I
0[]0669 Washer_ ------------- gy-:‘/a.\, .......... 2
800600 Spring Washer+ = + + « = -« & . . ALY P Toire s o o o 9
0009009 Nut s ¢ o = ¢ s o v o o v ¢ 4 o W Feo ke oo s v 0oL 4
006905 © Wood Screw(g 5. IX20) - « » o v WRET . . 0. L L, 6
0033938 Hose Band{I/4inch) - + + - - - . F—RARY R s w0
6010108 Foint = = « « o ¢« 4 = o o 0 0. :l*ﬁﬁf S 1
p010078 JOIRt s = = = o ¢ o v v w v e SRTE e e e 1
0010260 Vinyl Tube{(4X2 5mm) - + « « - - =T VY & AL IR
1090010 Electromagnetic Valve, C. Set- - ERESRG) - + - - « « « . 1
0010120 Electromagnetic Valve: + « - - - BRER » 0 v e 1
0010055 Straight Joint - - - « + « . . . APL—bfEFE - - o - - - 2
0010119 Seal Plug- « » = « o « o v v 4 u ATTFPIH o o v v 1
0010254 Speed Controller(SPC4-1/8) + - - AV¥—Farbkpe—F . . . .|
009937 Wood Screw(¢3.8X20) + « « - - b 9
1094000 Jodnt e = o 5 v e e e e - 1
000523 Gasket « « = « v v v o v v 0 0 2 PR L i e e e i
0010048 Air Cylinder(MS-16KD-45) - « + - ZF LYV H -« -« o v o . 1
000426 Washer = - ¢ « « « - R 7 3 2
0010019 L-Connector(M—SUL) ....... Lﬁ% ........... 1
0010258 Connector+ » = « + « « « + « « . e 3 - 1
0611709 Control Box Stay « « + -+ « -« BIEE Y Z2ARAF A+ 0« & )
0011341 ~ Control Boxz, Complete Set- - - - #IGMENEGH) - -+ + « - - « i
0011340 Control Board- » » « « « + « + = IR« « o v - 0 0 1
0010565 Knee Switch, Complete Set+ « « -BERAvF(HA) + + - = » - - !
0010564 Knee Switch« » « « » « = o s v s 3 I i
000538 Washe[ ............. 9 :,:‘/'..\y ....... |
000644 Spring Washer» « « « « « « ¢ . . AFY T Torx e v v s 9
00023 Wing Nut + + = o« ¢« ¢« ¢« o = 4 &+ W F 3 !j\j‘\y Foeo o oo v v o 2
0092232 Knee Switch Holder + - - - - « » BEAL v FRfTHR - - - - - 1
096916 Food Screw(g6,8%26) - - - « - KRR v v v oo )
0011943 Power Cord(for 100 Voltage) » + « EE o — F(00VE) » » « - - 1
0011944 n (w200 # Y-« P (200 #)+ - - - - 1
0011945 » (v 220 Y- " (220 #) - » - - . 1
0011946 ] (» 380 » 3+ .- ” (380 7Y+ « o - I

Eoe i ZHE OB RE L ESEBHLET AW,
t As for Vinyl Tube, your order must be accompained with ¥o, and length,
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EXTRA PARTS

- EXTRA ‘PARTS

Ref. Parts
No. Ne
1 0022836
2 0022837
3 007610
4 0093690
5 0095220
6 3100490
7 3200242
8 110009
4 000541
10 1090101
11 0010120
12 008937
13 0010263
14 0010143
15 0010118
16 (010254

() Ref. No. NOBWRA GRS, SURBABE Y,
(BEALHMADDH B~ 2HEAL TV IBEK. SOEHE
TRTEET., ) :

Note : Electromagnetic Valve, Complste Set is for Dust Suction Bipe

Eiaaifg 32

Amt,

Dascriptign : Req,
Synchronizer Positioning Pin » « FYvaFtrow - ¢ « o . .1
Synchronizer Cushion + + + « « + EP U aFPrrrvan .1
Serew(M4-0.7X10) + + « v < » « LlhEY . 4w 0L L.
Timing Gamge - « - - + + - e FAIUFHF T o
Looper Timing Gauge - - - « - R AT BRI & s S

Timing Gauge - + + « - « « . . CHFALILTFT oL
Chain Guide« « ="+ + = = « - . CBEH AR e e
SCTEW(M‘:-O,TXB) ..... . . .Jh;"(-:‘/". L I
Washero.---. ..... o..V:‘}:‘/.Y.--.----..2
Electromagnetic Valve, C. Set- - ERERRGH) « « « » = « » » ]
Electromagnetic Valve- » + - « - @R - - - + v - . . . . .
Wood Screw(o3,8X20) ¢ + « - v v RED < v v v 0 o ... .9
Conrector (¢ B~PT1/8) - » - + v - URFE e e e ]
Silencer « + = ¢ « « 2 « & ...-3—4’[/}/-&-.........2
SealPlug--.--.--.. "}9'7759’""""1
Speed Controller{SPCA-1/§ RAE—Rayvbo—5 ... .

(In case of using motor with treadling output, ‘the air cohsumption is saved by
using this Electromagnetic Valve, Complete Set.)
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HREAD STAND &

w®

O D0 =1 G O e GO D =

@§>—h44

\-

S«

,

Settmg on the Table(_l:ﬁ"d‘ﬁ)

[

5
PUPLR

Parts
Na
0995056
0099048
0099057
0099058
0099060
0099059
000147
000148
0099061
000148
600152

0099062

a a2 & & &

LR R

0099063
000154
000153

0095030

1099031

0093064
003632

0099065
0099066
000157

. 0099067

3099068
1095069
000158
000139
0099070
0099071

0063031
110028
3100008
180009
0063009
000070
009858
000429
0020064
0063010

000016
180008
ta0523
000667
000011

PPORTING BOARD

AUBRUT 33
- Amt,
Desecription i A Re
Thread Stand, Complete Set(5 Spools Type) i3r& GE) (kiH) -
¥ " (6 Spools Type) »  » (G*M) l
Column Cap + + + » = =+ = « v ¢ + AT AF AP = 0+ s . g
Column Pipe(Upper) =« « = - « « « =5 AL F (L) - -1
Thread Hinger(3 Spools Type) - - ZI/‘/ [\FANS ) (3:4:,%%) -1
Thread Hanger (2 Spools Type) . » (F A - -1
SCreme « o o o « = « e e e . _Ll:/"ﬁ‘/j--"' ..... 5
Washer.-.-.......‘..lj):-/..‘,.......-,...4
Column Pipe Connector - = « » « - T AL TR - LR
SOrewe = = = = » « = S e ERT e e e )
Nut« « = « = S e s 4 e e s e e e -j»-\y [\ = a s s o+ m e s s oa « 9
Thread Guide Holder« - - » + « « REAFALY cee e
Column Pipe(Lower) + + « » = « - SFASNLT(F) e = = o o 1
Washer + 4+ e e e e e e e s s U\yt‘/,\;. “« & = e 3 o4 s = . 9
Nate = o = = o o o = T U R

Thread Guide Bar + + + + « =

CoRENETHE. - - -

Thread Guide Bar Bracket - - » “~H TSR« +» - -+ « « - - 1
Thread Guide = « « = = = < - B T e e e e 1
Serew(1/4-40X10) « « « + o v kR« o 0 w0 .. B

Spool Cushien+ = = » = » «

CAS— T gAL e . b

Spool Pin= = » « ¢ « &«

RSl - - -

e e e §

------

Spring Washer« - -

RFY T Toirg - <« v . 5

Spool Mats » « = =« - fe s c AT b e e 5
Spool Seat Disc+ « = » ¢« o v o SBEAYL ¢ s 0 - @ o 00 4 5
Spool Holder Stay- « » « « « « + AP —AFRALFEL: -+ « -« 1
SCTEF* = » = = = « « « « = « & VIR e e e e e e e e e e 1
Wood Screw « « » « - » v % e **T‘/‘; .......... I |

Spool Holder(3 Speols Type) -
Spool Holder(? Speols type) «

s RP—NENY GERRE - -1

P RAT—EREAY QELER) - -1

Balt Cover = + » + + ¢« » o v o VoS, 72 Fa G 1
SCIVBW(M6-1X46) ......... _u:$-_?)‘ L A
Supporting Board « « ¢ ¢« « « o SHHTHE . - 0 0 0 e 0 . . 9
Setting Screw(M6~1X16) « » « .« “HfdHr Ry« » « - « & . v
0il Reservoir Rubber Cushion - - T A@EE- - - - - IR |
Hanging Nut = « = « « = = = « « « FOF o b+ v v o o}
Hanging Bolt(M8-1, 25%75) - /55, M N L |
Washer----------_---?-‘/“/-v ......... . 8
Suppoerting Board Rubber Cushion - S5 AmE > - + - » « « 4
Supporting Board Rubber Cushion(Lower) SXriga ARE(CTF) » +» « 4

Nut-.- .

L R I R o O L L .8
Setting Screw(MB-1X63) + « « « +ERfFF R « o ¢ v v con o
Washer =« ="+ o o« o o« o & o o &+ &« D R R R 8

Spring Washer« « ¢ » « + » + -27")/&"7):/-\’° «ee o4
Nut « + ¢ ¢ + « «




34
VC3611—D CLASS LIST of MAIN SPARE PARTS (B ) X })

) : . . . CVC3611—D INDE ' -
Main Parts | Needle Presser | Stitch Differen Main Looper = ANDEX (FAGE = 1

Parts Page Ref. Weight

No. No. _No. (=)
000642 27 19

000644 31 30

000651 2 17

000651 3 38

000652 12 12

ErPgrts Pége Ref. Weightl Parts Page Ref. Weight

Foot, : tial No. No. No. () No. No. No. (g}

Clanp €. Set Plate Feed Dog | Feed Dog

000002 25 41
000002 27 23
000005 2 43
000009 21 .24
000009 30 5

000426 21 25
000426 31 21
000428 22 21
000429 22 31
000429 26 4

CEtiEX e () | sk A Y #®ey Nr—rR

Models 000009 31 6 000429 33 38 000667 33 44
000010 4 29 000443 22 13 000669 10 43

VC3611-040L-D 0093352 | 3117076 | 3118021 | 3119020 | 311942: 3109300 000010 10 48 000445 8 3 000668 21 13
_ 000011 26 10 000463 5 26 000869 30 3

048L-D 0093853 | 8117078 | 3118022 ul u ! 000011 33 45 000487 19 31 000669 31 4

056L~D 3009101 | 3117086 | 3118093 " T " 000012 25 42 000492 18 32 000676 26 7

. 000014 2 38 000505 10 41 000690 8 20

145L-D 3099104 | 3097052 | 3098044 " " i 000014 27 24 000505 23 39 000690 192 28

: —1 _ 000016 26 5 000505 27 43 000690 23 32

1561-D | 3009101 3117088 | 3118023 # A 000016 33 41 000528 12 23 000690 27 36

» = 2118091 i 000023 31 31 000628 15 10 000723 11 18
3645P~040L 9 0693352 3117094 J- 3118021 o . ﬂ- Lo 000070 28 3 000528 26 11 _ 000726. 1 34
048L-D 0093353 | 3117002 | 3118022 ' " o 000070 33 36 000528 33 43 000730. 5 19

: : : : 000140 24 4 000530 17 33 000730 1% 32

056L-D 3009101 3117090 3118023 " n " 000145 18 18 000531 5 40 000740 9 48

: 000145 28 7 000531 25 53 000750 11 43

3711-148L-D 6093356 311712? '3118024 " » " 000145 24 20 000532 3 28 000755 12 27
156LD 0093357 | 3117124 | 3118025 | # P N 000145 28 22 000532 6 34 000779 17 3

000147 33 6 .
000148 33 7
000149 33 9
000152 33 10 000535 21 16
000163 33 16 000538 2 46

1

H 1
i |
| |
| |
| |
| |
| [
t [
| 1
! |
| !
| |
| |
| |
| |
| !
1 |
| i
i i
| |
| |
| |
| [
I 1
I 000532 16 16
| |
| |
| |
[ |
000154 33 15 i 000538 3 36 t
1 [
| !
| i
| |
| |
| {
i 1
| |
| |
t i
| i
| |
| |
| |
I l
| |
| |
i |
i 1
1 |
| |
| |
| |
| 1
| |
1 !

000532 27 20
000635 2 49

060779 18 356
000779 19 22
000924 1 18
000926 6 17
000989 <] 4

000157 33 23 000538 18 41
000158 33 27 000538 19 3
000159 33 28 000538 21 3
000177 3 5 000538 31 28
000177 16 4 000541 16 18
0o0177 20 20 000541 32 9
000199 11 40 000547 4 30
000234 14 3 000548 7 4
000304 6 18 000555 8 27
000306 17 21 000567 14 27
000306 18 18 000588 2i 21
000306 26 13 000588 26 12
ooosz1 7 21 000597 24 6
000327 (8 42 000598 24 5
000327 20 6 000600 6 31 -
000327 21 39 000600 10 44
000334 4 31 000600 30 4
000334 19 4 000600 31 5
000340 19 17 000613 17 20
000360 16 31 000613 19 29
000389 28 5 000623 31 19
000397 5 17 000629 2 55
000397 11 47 000637 T 33
000417 9 5 000637 9 40
000419 14 45 000644 2 50
000425 30 19 000644 21 17

001093 3 47
001197 5 14
001107 10 30
001170 23 35
001170 27 39
001174 6 21
001174 17 16
001186 8 15
001186 20 2
001186 21 35
001208 23 25
001208 27 2%
001227 24 18
001228 8 45
001228 20 9
001228 21 43
001230 4 26
001457 24 22
001457 28 24
001459 8 13
001459 22 26
001459 23 27
001459 27 31
001818 16 28
061900 T -9
001900 16 21




ITNIDEX : Page = 2 INDIEX Page = 3

Parts Page Ref. Weight! Parts Page Ref. Weight| Parts Page Ref. Weight g Parts Page Ref. Weight!| Parts Page Ref. Weight| Parts Page Ref. Weight

No. No. No. (=) No. No. _Ne. (=) No. No. No. (g} ' _No. No. No., . (g} No. No. N ’
001900 20 14 006475 " 22 9 0010055 31t 14 0014120 30 14 . . - © = . (g) 00?;507 §2‘ 1§°' Lz]
006905 81 7 0010057 28 S

0036133 24 19 0063607 28 11

3
0010057 30 20
0010073 " 30 1
0010073 31 1
0010078 31 10
0010108 30 9
0010108 31 9
0010119 30 26
0010119 31 15
0010119 32 15
0010120 31 13
0010120 82 11
0010143 28 4
0010143 30 24
0010143. 32 14
0010254 30 28-1
0010254 ° 30 28-2
0010254 31 16
0010254 32 16
0010268 31 23
0010260 13 11
001026¢ 30 32
0010260 31 11
3 0010261 13 15
009747 27 18 0010261 30 31
008753 '19 2L 0010263 30 25

|
|
|

002043 7 6
[
|
|
|
|
|
|
!
|
[
!
!
|
|
|
|
!
1
[
|
|
I
|
S |
009784 4 24 | 0010263 32 13

)
I
|
|
[
1
|
|
!
|
{
|
|
[
|
|
|
[
|
f
{
|
|
!
i
|
|

006910 31 33
006920 22 22

006921 13 10

0020064 33 39
0020119 3 24
0020113 16 13
0020137 1 31
0020143 1 23
0020144 1 29
0020350 10 42
0020651 14. 7
0020759 1 5 -
0020759 2 9

0036133 28 21
0036176 3 44

0063608 24 17
0063608 28 19
0063609 24 15
0063608 28 17
0063610 24 11
0063610 28 13
0063612 23 16

003302 8 43
003302 20 7
003302 21 40
003433 8 25
003632 33 20
003638 22 28
003647 7 1%
003655 2 24
_ 003657 12 31
003662 - 18 6

0037108 16 29
0037668 14 27
0037669 14 29
0037912 28 21
0037912 27 2

007810 23 7
007616 27 8
007610 32 3
007621 . 18 19

0064045 26 14
0084046 26 15
0064047 26 18
0064173 22 8

009142 7 11
009220 22 5
009508 24 28
009508 28 30
009526 14 48 -
009526 15 23
009604 .8 23
009804 15 13
009604 17 9
009604 21 20
009730 18 45
009736 11 23
009736 13 4 -
009744 27 22

0060056 18 10
0060057 6 14
0060109 17 17
0060142 8 9
0060175 4 27

0021010 14 49

004124 14 36
004126 14 38
004182 2 42
004312 6 23
004353 3 27
004353 14 10
004353 16 15
004358 2 51
004358 7 2
004358 8 35
0043568 21 18
004358 23 3
004358 27 4

|
|
|
t
I
|
i
|
|
|
{
|
|
1
I
|
: 0022836 23 18
i
[
|
|
I
)
i
|
|
1
|
004440 B8 6. . | 009836 3 7.

. |
1
I
|
|
|
|
|
|
1
i
i
;
i
[
|
|
|
|
1
{
|
|
1
i
|

0022836 27 14
0022836 32 1
0022837 23 19
0022837 27 15
0022837 32 2

.0065233 21 15
0665253 22 24-1
0065258 22 20
0065275 2 8
0065340 7 1
0065366 8 40
0065366 20 4
0065366 21 37

I

1

t

|

|

1

|

|

I

i

|

|

!

|

|

I

i

i

| 0063009 33 a5

| 0063010 33 40

} 0063031 33 31

I 0063044 7 3

I 0063051 15 19
04030291 4 4 | 0083053 15 20
0030711 14 41 | 0063055 16 23 0065372 8

' ! 0063056 15 21 0065373 23

|
|
|
t
[
|
|
|
i
1
|
|
|
|
|
1
{
i
|
|
|
|
I
H
1
|
|
1
|
|

003104 22 14
0031015 22 15
0031111 3 8.
0031111 16 5

!
I
|
|
H
1
|
|
i
1
|
1
|
|
!
!
|
|
|
i
|
|
|
|
| 4
| 1
00630567 15 22 | 0065373 27 1
0063074 15 27 : } 0065374 19 8
0063076 23 23 | 0065375 19 9
| 1
I 1
| 2
|
|
I
|
H
1
i
i
|
|
1
|
I
I
|
|
|
|
f
i
|
I
|
|

0010289 30 10:_ 0063076 27 27 0065376 19 1

004440 9 38 009835 168 & 0010340 28 2 0031111 20 21 0063079 8 12 0065381 19
004440 19 2 009835 20 22 0010343 30 21 0031831 14 23 0063083 8 19 0065389 9 3
004441 8 8 009853 22 16 0010664 31 28 ) 0063084 g 21 0065395 17 11
004591 8 32 009853 26 19 0010565 31 27 0032425 3 45 0063087 8 5 0065398 - 17 8
o 009858 33 37 0010841 25 40 0032426 -3 46 0063096 6 33 0065400 17 15
005049 10 45 009885 26 6 0010868 30 29 0032646 15 12 0063104 3 28 0065401 17 18
005071 8 20 009877 22 36 0010869 30 30 0032719 22 25 0063138 12 28 0065402 17 19
605071 9 35 009880 30 23 . 0032786 26 20 0063216 14 17 0065402 19 15
006076 1 32 009931 19 18 0011349 31 26. 0032799 10 3 0063217 14 16 0065404 19 26
005431 3 35 0098936 22 32 0011341 31 25 0032853 11 286 0063234 14 18 00654056 19 23
005542 8 37 009937 30 -f. 0011709 31 24 0022921 17 22 0063235 14 19 0065407 19 13

0055650 28 8.
005550 30 13
005650 6 32
005650 19 14
005650 24 8
005650 28 10

009937 31 17
009937 32 12
009947 22 37
0099556 22 12
009970 26 9
009973 .30 2
009973 31 3
009980 22 10
009984 24 18
009934 28 18

0011733 26 8
0011801 24 2.

0011802 24 1

0011943 31 34-1
0011944 31 34-2
0011945 31 34-3
0011946 31 34-4°

0063251 14 8
008632890 8 16
0063280 20 3
0063280 21 38
0083282 8 41
Q063282 20 5
0063282 21 38
0063469 22 6
0063515 23 31
0063515 27 35

0065414 ‘18 13 .
0065415 18 27
0065417 18 23
0065418 18 28
0065420 18 18
0065421 18 14
0065422 18 29-1
0065431 18 40
0065435 18 432
0065436 18 43

0033024 .2 20
0033024 23 30.
0033024 26 17
0033024 27 34
0033104 28 7
0033104 30 12
00633939 30 8
‘0033939 31 8

006004 4 28
006038 8 ‘18
006038 19 12

0012480 13 .8

006075 19 6 009985 23 14 0013218 30 & 0034117 19 27 . 0063548 4 5 0065437 18 44 .
006212 10 9 : . 0013218 31 2 0034979 19 5 0063579 24 3 0065452 14 20
006233 1 39 00100317 7 28 " 0013648 13 9 - . . 0063586 23 132 0066453 14 i ..
006270 18 - 8 0010019 31 22 _ 0035301 26 16 0063606 24 14 © 0065461 18 31-1.
0010048 31 20 0014120 28 6 0035813 16 30 0063606 28 16 0065468 18 29-3 .,

006411 19 186




INDEX . Page = 4 INDEX Page = §

Parts Pagé Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight it Parts Page Ref. Weight! .Parts. Page Ref. Weight! Parts Page Ref. Weight

No. . No. No. (g) No. Ng. No. (2} No. No. No. (=) No. No. No. - {g) No. No. No. () No. No. No. (g)
0065469 18 31-3 0093184 7 5 0094577 12 15 : S 1110023 29 26 120013 30 18
: 0093186 7 22 0084604 4 6 110002 2 39 110024 25 24 120015 8- 26
Q066560 8 33 0093201 4 10 oog4654 21 19 110002 5 25 110024 29 24 120016 1 36
0066661 8 34 00983212 7 19 L 110002 25 22 110025 25 25 120017 8 27
0066735 18 29-4 0083213 7T 20 0095027 19 10 110002 28 20 110025 29 25 120018 13 2
0066736 18 31-4 0093214 T 186 0095061 18 20 110002 29 22 110026 5 35 120019 17 2
0066737 18 29-5 0093215 7 14 0095065 18 26 1106004 6 35 110027 5 29
0066738 18 31~5 0093303 10 25 0095066 18 22 110004 11 12 110028 32 32 130002 2 36
: 00933562 7 7-1 0095168 6 22 110004 24 13 1100630 25 6 130G02 10 36
0067023 22 27 0093353 ki T-2 0095170 6 19 110004 28 15 - 110030 29 6 130002 18 39
0067025 22 35 0083356 20 13-1 0085214 6 ki 110005 9 15 110031 2 33 130003 2 3]
0067031 21 22 00933567 20 13-2 0095220 32 5 110007 25 51 110031 12 3 130003 3 42
0087101 23 22 00933656 16 20 0095334 23 34 110008 2 44 110031 14 12 130003 25 13
0067101 27 26 0083388 11 45 0095334 27 38 110008 13 6 110031 15 26 130003 29 13

110008 25 -18
110008 29 18
110009 2 47
110009 3 37
110009 5 10
110009 & 12 -
110009 7 34
110009 10, 16
110009 14 35

0067111 19 30-1
0067126 19 . 7
00667140 22 24-2

0093479 8 24
0093480 8 10
0093483 8 7
0093487 8 17
0093491 8 22
0083481 24 27
0083491 28 29
0093499 23 2
0093499 27 3

0095336 24 29
0095336 28 31
0095388 24 21
0095388 28 23
0095389 24 23
0095388 28 25

110031 25 36.
110031 29 36
110034 25 34
110034 29 34
110035 11 37
110035 21 28
110036 11 7
110039 9 4
110039 12 g

130004 10 40
130005 11 15
130005 25 32
130005 29 a2

0068011 1 130007 21 33

- 0077179 8- 28:

4

o 150000 5 23
0077270 8 1

4

7

160001 10 34
150001 18 .37

0096355 28 9

0077322 16 0096357 27 21

0077410 24 0093507 g 30 0096358 27 17 110009 15 7 110041 1 20
0083508 8 31 . 110009 16 11 110041 2 16 160000 1 15
‘00800658 ¥ 39 - 0093508 8 28 . 0099030 33 17 160000 5 21
0090071 .3 4- Q093517 3 3z 0049031 33 18 110009 21 4 110041 12 28 160000 12 14
0090071 168 3 0083521 3 1-2 " 110009 23 9 2 31
008007F 20 19 0093526 3 33 Q099056 33 1=1- 116009 25 20 110043 12 <] 160001 5 31
3 25 0099057 23 2 110009 27 10 110045 1 2 160001 9 18
0090620 18 7 0093528 15 14 0099058 33 3 110009 29 20 110046 12 8 160001 14 5
0090801 8 36 © 0093545 8 38 0099069 33 & 110009 32 8 110048 1 13 160001 17 23
0080807 3 11 - 0093556 3 14 0099060 33 4 110010 7 24 110059 7 12 160001 18 g
00320807 16 9 = 0093611 8 11 6099081 33 8 110011 21 12. 110072 11 21 1600062 10 4
0090807 20 25 0093690 32 4 0099062 33 1t 110012 1 22 . 110100 3 23 160002 28 27
0090812 3 8 0093863 3 1 0099063 33 14 110012 2 22. 110101 3 20 160003 9 31
0090812 16 7 0093863 16 1 0099064 33 18 110012 14 2 110101 9 9 160003 11 2
0080812 20 23 0093863 20 17 0059065 33 21. 110012 21 9 160003 18 3
0090814 3 2 0093864 -1 9iv - 0099066 33 22 110012 23 15 120001 12 1% 1600063 17 30
0090814 20 18 2 7 0099067 33 24 110012 27 13 120001 23 5 160003 24 25

0093864

: 110013 1 30
110013 -2 12
110013 3 13
110013 7 27
110013 12 21
110013 23 41
110014 23 38
110014 27 42
110016 2 27
110019 9 24

160004 5 13
160004 6 18-
160004 11 49
160005 5 2.
160005 & 2
160005 18 25
160006 11 42
160007 ~2 58
160007 5 3
160007 6 3.

0090824 & 39
0080847 -3 3
0080866 3 10
0090866 16 &
0090856 20 24
0090918 14 .44
0090930 14 25

0099068 33 25
0099069 33 26
0099070 33 28
0099071 " 33 30

120001 27 6
120006 18 34
120007 25 44
120008 17 32
120009 2 2
120009 10 13
120011 9 42
120012 17 14
120012 18 2
120013 6 25

0094201 ~1 21
0094201 2 34: -
0094281 21 19 o
0094387 23 26 .
0094387 27 44
009439¢ 23 33
0094390 37 37
0094396 23 29
0094398 27 33

100001 2 25
100001 24 33
100001 28 36
100002 9 28
100003 5 33

0092232 31 32

1
1
i
|
|
|
i
l
|
|
|
I
i
|
|
|
i
i
!
|
|
|
|
1
H
|
110009 18 4 - I 110041 5 42
|
I
I
|
|
I
|
!
i
|
|
|
|
|
|
|
|
|
1
i
I
|
|
I .
| 160007 9 7
I
i
|
|

| |
| |
i |
i |
I i
I t
i |
i |
I ]
| !
! |
H |
| |
| |
| i
1 t
| |
| |
| |
| |
i I
i l
| |
| |
| |
| I
| {
| |
34 I 0099048 33 110043 2 53 | 160001
| |
[ [
I |
| |
| |
I |
| |
i i
I 1
| i
| }
i |
| t
H |
| 1
I |
] |
| |
t |
| i
| |
| |
| |
| |
I |
| i
| i

|
|
|
I
|
|
I
1
|
I
{
|
|
|
I
|
|
|
|
|
f
|
|
1
[
|
|
i
|
0030620 8 2 | 0093528
' i
|
|
|
|
|
1
1
I
i
1
i
H
[
|
|
|
|
1
|
|
|
|
1
I

0093089 5 & 0094433 23 24 100003 12 24 -110020 9 -2 120013 12 11

0093090 5 ] 0094433 27 28 100003 15 11 1110021 11 25 120013 14 43 160007 10
00930690 6 .5 0094491 23 17 100005 10 47 10022 11 -4 120013 15 15 . 160007 11
0093154 6 15 0094481 27 12 ° 100006 25 9 10023 11 22 : 120013 24 190 - 160007 15
0093179 7 23 100006 29- 9 0023 25 26 .- 120013 28 12 160007 17

0094566 15 6




INDEX Page = 6 ANDEX Page = 7

Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight % - Parts Page ‘Ref. Meightl;. Parts . Page Ref: Weight| Parts Page Ref. Weight

No. No. No. {(g) | _No. No. HNo. (g) | _No. No. No. (=) No. No. [+ ._No. No. No. (g) | _No, No. Ng, (2)
160607 19 24 I 340003 10 22 | 3100030 2 26 3100141 9 3100216 10 5 | 3100328 14 40
160007 22 33 I° 340004 5 36 1 3100040 1 11 3100142 9 39 1 3100217 10 1 | 3100329 14 15
160008 b 32 I 340008 9 10 I 3100041 1 12 3100143 9 4K i 3100218 11 46 I 3100330 14 48

. 1 I 3100042 1 14 3100144 9 45 | 3100219 11 48 | 3100331 14 32

170001 2 29 [ 350006 13 14 1 3100043 1 16 3100145 9 44 I 3160221 11 30 1 3100332 14 28
170002 -1 25 | . t 3100044 i 17 3100148 9 43 I 3100222 11 31 | 3160334 14 34
170003 5 45 I 3900867 2 57 | 3100048 I 23 3100147 2 30 | 3100224 11 33 I 3100335 14 24
170004 3 18 I 390068 2 58 I 3100050 2 18 3100149 9 33 I 3100225 11 27 ! 3100336 14 26
170005 25 2 1 330069 1 3] | 3100051 2 19 3100150 g 29 | 3100226 11 36 } 3100342 14 30
170005 29 2 | 3350072 1 10 | 3100053 2 21 3100151 9 26 b 3100227 11 29 | 3100343 14 33
170006 26 15 | f 3100060 14 11 3100152 9 12 i 3100231 11 32 | 3100344 14 47
170006 29 15 1 1090010 31 12 [ 3100061 14 13 31001523 9 22 | 3100235 10 37 3100345 14 14
170007 . 26 46 I 1090011 30 27-1 I 31000670 2 13 3100154 9 6 I 3100241 11 5§ ! 3100346 14 9
170008 19 32 I 1090011 30 27-2 I 3100074 3 12 3100155 9 23 I 3100242 11 3 I 3100349 14 46°
170009 23 10 f 1090012 30 22 I 3100075 3 9 3100156 9 11 | 3100243 11 1 I 3100350, 14 4
170009 27 11 | 1090013 30 34 I 3100076 .3 18 3100157 9 13 I 3100245 11 9 t 3100353 14 2%

I 1090100 30 33 i 3100078 6 30 3100158 9 14 I 3100246 11 8 I 3100355 9. 386
180005 2 32 1 1090161 32 10 i 3100081 16 24 3100159 9 17 I 3100250 7 31 I 3100356 14 39
180006 24 30 I I 3100082 3 22 3100160 9 19 1 3100253 T 29 I 8100367 14 22
180006 28 32 | 1091002 28 1 I 3100083 3 21 3100161 9 231 i 3100264 7 26 I 3100358 14 31
180008 33 42 I 1091050 30 15 I 3100084 3 17 3100162 9 3-1 1 31002586 7 25 I 3100381 3 30
180009 33 34 i : I 3100085 3 I8 3100182 11 20 | 3100260 537 ! 3100382 3 29
! 1094000 31 18 I 3100086 16 2 3100183 11 17 I 3100261 5 38 3100410 9 8
190004 10 48 I 1094002 13 123 I 3100087 3. 43 3100184 11 19 I 3100262 5 30 I 3100440 3 41
180005 2 23 ! I 3100088 3 15 3100185 11 I6: | 3100263 5 24 I 3100490 32 6
150006 25 8 I 1098012 13 13 | 3100090 4 12 3100186 11 14 I 3100264 5 27 i 3100500 25 16
190006 29 8 1 I 3100091 4 13 3100187 11 11 I 31002656 5 28 t 3100500 29 16
130007 17 31 I 1200003 30 235 I 3100092 4 19 3100188 11 24 | 3100266 5 39 | 3100501 25 7
190008 24 34 | I 2100093 4. 20 - 3100189 10 @ i 3100267 5 34 I 3100501 29 7
190008 28 36 | 21002865 2 54 | 3100094 4 14 3100190 - 16, F [ 3100268 5 41 1 3100502 25 3
190069 27 16 I [ 3100095 4 15° 3100191 10 10 | 3100269 5 44 I 31005062 29 3
190056 21 8 I 3009101 7 7-3 | 3100096 4 16 3100192 10 6 I 3100270 5 43 I 3100503 25 10
. | I 3100097 4 17 3100192 17 25 1 3100272 5 46 I 3100503 29 10
260000 & 18 | 3010022 18 21 I 3100098 4 11 3100183 10 i I 3100280 6 1 I 3100504 25 11
) | | I 3100099 4 3 31006194 10 12 I 3100281 6 8 | 3100504 29 11
300000 9 25 i 3097052 20 10 1 3100100 16 22 3100195 10 13 I 3100282 6 9 ! 31005058 25 12
300008 10 15 | | 3100103 10 23 3100196 10 14 I 3100283 6 10 | 3100505 29 12
300006 15 8 I 3098044 20 12 | 3100104 10 24 3100187 10 17 I 3100284 6 13 I 3100506 25 1
300100 2 30 | I 3100105 4 21 3100199 10 19 I 3100285 6 24 I 3100506 29 1
300101 1 24 | 3099104 20 11 I 3100106 4 1. 3100260 10 21 I 3100286 6 28 I 3100607 25 27
300500 9 18 i : i 3100107 4 2 3100201 10 28 | 3100287 6 29 I 3100507 29 27
I 3100004 1 26 I 3100108 4 9 3100202 10 20 I 3100290 7 18 I 3100508 25 28
310006 7 32 I 31000056 1 27 ' 3100120 5 16 3100203 10 28 3100281 7T 17 I 3100508 29 28
310007 7 30 I 3100006 4 18 b 3100121 5 12 3100204 10 32 I 3100293 7 13 b 3100509 25 29
310017 12 26 I 3100006 17 4 - I 3100122 5 8 3100205 10 31 I 3100294 8 26 i 3100509 28 29
310026 14 50 13100008 33 33 I 3100123 5 11 31002068 10 35 I 3100300 15 2 I 3100510 25 30
310027 14 6 i 3100010 i 7 1 3100125 5 22 8100207 10 33 I 310030F 15 5 | 3100510 29 30
310029 3 31 I 3100011 1 8 | 3100126 & 20 ' 3100208 10 29 I 3100302 15 1 I 3100511 25 31
' i 3100012 1 1 I 3100127 g 9 3100209 10 39 1.3100303 15 14 I 3100511 29 31-
330001 5 15 | 3100013 1 3 I 8100127 6 11 3100210 10 38 I 3100304 15 18 I 3100512 25 23
330002 9 20 I 3100016 2 11 | 3100128 ° 5 53 . L 4100211 10 27 I 3100304 15 27 | 3100512 29 23
- | 3100017 2 10 i 310012¢ 6 6 : 3100212 11 44 . I 3100305 15 17, I 3100513 25 5 \
340000 1 37 I 3100020 2 4 I 3100130 5 1 3100213 11 38 ! 3100307 15 24 . I 3100513 29 5
340001 9 27 I 3100021 2 5 I 3100132 5 7 3100214 11 41 | 3100369 12 22 [ 3100514 25 4
340001 11 13 I 3100022 2 1 1 3100140 9 34 00215 11 38 I 3100309 15 9. - i 3100514 29 4
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3100515 25 14 3100602 17 24 3110034 12 1

3100515 29 14 3100602 17 27 3110037 12 2

3100516 25 33 3100604 17 6 3110038 12 5

3100516 28 33 3100605 17 12 3110039 12 19

3100517 25 19 3100607 17 5 3110051 12 16

Parts Page Ref. We

e Ref. Weight| Parts Page Ref. Weight
Na., No. No.

No., (=) No., No. No. {g}

3119020 11 35
3119021 11 34

3120033 13 7

3100517 29 19 3100608 17 13 3110070 2 40 3120114 22 25
3100518 25 21 3100609 19 25 3110072 2 41 3120240 22 18
3100518 29 21 3100610 19 20 3110108 2 45 3120241 22 19
3100520 24 24 3100611 18 1 3110109 2 52 3120243 22 30
3100520 28 26 3100612 18 3 3110115 2 48 3120244 22 29
3100521 24 35 3100613 18 5 3110130 22 17 3120245 22 34
3100521 28 37 3100614 19 19 3110150 1 35

3100522 24 32 3100615 18 17 3110160 1 19

3100522 28 34 3100616 18 12 3110161 2 36 gzggg:; ig ig
3100523 24 31 3100617 18 11 3110162 2 3 3200049 16 12
3100523 28 33 3100618 18 24 3110163 2 15

3200063 16 24
3200064 18 25
3200086 12 13
3200242 32 7
3200251 4 22
3200252 4 25

3110169 13 3
3110170 12 10
3110171 13 1
3110172 12 30
3110173 12 25
3110174 12 20
3110180 13 5

3100624 24 9
3100524 28 11
31005256 23 8
3100626 27 9
3100526 23 6
3100626 27 7
3100527 23 37
3100627 27 41
3100528 23 36
3100528 27 40
3100529 23 21
3100629 27 25 3100769 22 3
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3100530 25 38 I 3100770 22 4

|
|
|
I
[
i
I
|
|
|
i
1
|
|
|
t
i
1
I
|
|
|
|
I
|
|

3100621 18 38
3100622 18 386
3100623 17 26
3100625 17 1
3100826 17 10
3100636 17 34
3100637 19 33 3110185 1 38
3100638 18 30 3110190 21 32
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: 3201035 30 11
{
3100767 22 1 [ 3110191 21 31
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3201036 30 17
3201037 30 16

3100768 22 2 3110192 21 30
3110193 21 29
3110184 21 27
3110185 21 26
3110196 21 1
3110197 21 11
3110198 21 14
3110199 21 2
3110200 21 44
3110201 21 41

3300101 22 11

4109403 1 33

3100530 29 38
3100531 25 1T
3100531 29 17
3100532 24 26
3100532 28 28
31005633 23 4
3100533 27 5
3100535 23 12
3100536 23 11
3100541 25 39
3100542 25 46
3100543 25 a7
3100544 256 43
3100545 25 50
3100548 25 43
3100547 25 52
3100548 25 48
3100565 g 3-2
3100660 25 3%
3100560 29 35

3101200 4 23
3101202 23 40
3101220 19 30-2
3101260 21 23
3101275 23 26 -
3101275 27 30
3101276 23 28
3101276 27 32
3101300 11 50
3101354 18 28-2
3101355 18 31-2

3117048 21 42
3117068 20 15-~2
3117070 20 15-1
3117076 8 14-1
3117078 8 14-2
3117080 8 14-3
3117084 8 44
3117084 20 8
3117088 20 1
3117090 21 34-3
3117092 21 34-2
3117094 21 34-1

3109200 11 6
3109201 11 10-1
310920 11 10-2
3109300 9 1
3109310 15 25
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31098930 25 54 ]
1
|
|
|
|
|
|

3100565 25 37 3110010 2 28 )

3100565 28 37 3110012 2 37 3118021 7 -10-1-
3100570 26 2 3110014 2 14 3118022 7 10-2
3100571 26 1 3110031 12 18 3118023 7 10-3
3100600 17 29 3110032 12 4 3118024 20 16-1
3100601 17 28 3110033 12 7 3118025 20 16-2




